A Textron Company

RXV Freedom

Service Parts Manual

689388 - T
ISSUED MARCH 2019 REVISED FEBRUARY 2021






SERVICE PARTS MANUAL

GASOLINE EFI POWERED GOLF CAR

RXV FREEDOM

STARTING MID-MODEL YEAR 2019

Never modify the vehicle in any way that will alter the weight distribution of the vehicle, decrease its stability or increase the speed be-
yond the factory specifications. Such modifications can cause serious personal injury or death. Textron Specialized Vehicles prohibits
and dis-claims responsibility for any such modifications or any other alteration which would adversely affect the safety of the vehicle.

TSV reserves the right to incorporate engineering and design changes to products in this manual, without obligation to include these
changes on units sold previously.

The information contained in this manual may be revised periodically by TSV, and therefore is subject to change without notice.

TSV DISCLAIMS LIABILITY FOR ERRORS IN THIS MANUAL, and SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES resulting from the use of the information and materials in this manual.

These are the original instructions as defined by 2006/42/EC.

TO CONTACT US:

Textron Specialized Vehicles, Inc.
1451 Marvin Griffin Road

Augusta, Georgia, USA 30906-3852

NORTH AMERICA:

Technical Assistance & Warranty PHONE: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts PHONE: 1-888-438-3946, FAX: 1-800-752-6175
International: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufacturer
or lead smelter for recycling. For neutralized spills, place residue in acid-resistant
containers with absorbent material, sand or earth and dispose of in accordance with local,
state and federal regulations for acid and lead compounds. Contact local and/or state
environmental officials regarding disposal information.

Page ii



SECTION Page No.

HOW TO USE THE SERVICE PARTS MANUAL . . ... e \%

AC CELERAT OR . . A-1
AR FILTER . . oo e B-1
B O Y . e Cc-1
BRAKES . . D-1
CLUT CH e e e E-1
DIRECTION SELECTOR. . ..ot e e e F-1
ELECTRICAL SYSTEM ... e G-1
ENGINE AND MUFFLER . . ..o e e e H-1
ENGINE MOUNTING. . .. e e e e e e J-1
FRAME . . K-1
FRONT SUSPENSION AND STEERING . . ... .. e L-1
FUEL SY ST EM . . e M-1
REAR AXLE .o N-1
REAR SUSPENSION . .. e P-1
SEATING AND BASKET .. e e R-1
STARTER GENERATOR . .. e e e e e e S-1
O B A R . . . e e T-1
WEATHER PROTECTION .. e e e u-1
WHEELS AND TIRES . . . o oo e e V-1
DECALS AND LABELS . . . e e e w-1

Page iii



NOTES

Page iv Service Parts Manual



This manual is divided into several sections:

* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* TABLE OF CONTENT
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number or VIN of your vehicle and
the model name be supplied to Service Parts when ordering any replacement components.

Page v



Title Title

Left hand

illustration page Parts list (continued on
rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the Table of Content and select the most
appropriate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Repair and Service Manual is available from
the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below, replace the last ** or XX with the two
digit color code.

CODE # DESCRIPTION

02
11

19
20
26
31

36
37
38
39
41

42
43
44
51

52
74
75
76
A5

SPECIAL COLOR

BLACK

PATRIOT BLUE PEARL
INFERNO RED METALLIC
STEEL BLUE PEARL
METALLIC CHARCOAL
IVORY

FOREST GREEN

BRIGHT WHITE

FLAME RED

ELECTRIC BLUE
PLATINUM

BURGUNDY

ALMOND

SUNBURST ORANGE
BRITISH RACING GREEN
BARLEY GOLD

OASIS GREEN

JAVA BROWN

OCEAN GRAY

Page vii



aAcceIerator Pedal Assembly includes items 2 - 17

Page A-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 553202 Accelerator Pedal Assembly (Includes tems 2 - 17).....ccccevveeeiiieeiiieeceiieene, 1
2 * Pedal BraCKel ........uveiiiiitieiie et 1
3 * PG ... 1
4 * Flanged Bushing, 16mMm X 12MM ........ooiiiiiiiiiieeiiiiee e 2
5 * PivOt Shaft, LOMIM .....cocviiiiiiie e e 1
6 Spirol Pin (Heavy Duty), 4mMm X 26MM ........ccooveieeeeeeeeeeeeeeeeeseeneeeeeneeas 1
7 * Torsion SPring, 4.5MM Dia .......oooiiiiiiiiieieee e 1
8 REDOUNG BUIMIPET ...ttt 1
9 Ball BEANNG ...ttt 1
10 500702 Bell Crank AIM ......oiiieeii ettt neenneenee s 1
1 604475 Ball Stud, BIMM Dia...c..eeieieiiee ettt saee e 1
12 668945 Linkage Rod Saddle Clip ASSEMDIY........coviiiiiiiiiiiii e, 1
13
14 603816 Ball Joint RO ASSEMDIY .......cocviiiiiiie et 1
15 510529 PEAAI COVET ....vviiieeetetcete ettt ettt sa e s eneeaas 1
16 Socket Head Bolt, M5 - .8 X 15MM LG ....vvrreerireerieeeieeneeneeieeneeeesseeeeeeens 2
17 612889 Pedal SWILCR ....ccoiiiiiie 1

Page A-2



.?sku=653202
.?sku=600683
.?sku=604097
.?sku=603808
.?sku=600702
.?sku=604475
.?sku=603816
.?sku=610529
.?sku=620030
.?sku=612889

¥ 6

' \\

mm‘a@é_ /
mmoob\ \\
177

T,

To Direction Selector -
Shifter Cable

Front of Vehicle

Rear Axle

Page A-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Accelerator Cable..............cooiiiiiiiii i 1
2
3
4 Pan Head Phillips Screw, #10 - 16 X 3/4" Lg....ccveoveeiierieieeie e st sie e 2
5 6 6 Socket Head Shoulder Bolt, M8 - 1.25 X 20MM Lg......ccooccvvvviriiriieeee e 1
6 Pan Head Torx Screw, M6 - 2.65 X 25MM Lg........ccccvvrrririrrireiisieseessesseeenns 3
7 51439 Pedal INSEIT ... 1
8
9
10
11 GOVEINOT BraCKEt (LOWEN) .......uvieieeiiscieieieieieieies ettt 1
12 GOVEIMOT LINK RO ...t 1
13 GOVEMOr GUAIT BIACKET .......cvvveieeiiescieieisieie ettt 1
14
15 GOVernor Bracket (UPPEI)........c.cucuieeeeieieteeeeeeeeeeeieeeees et en e 1
16 5 g Governor Cable/Direction Selector Bracket .............cccocceeiiiiiiiiiiiinciicen, 1
17
18 GOVENOr LEVET BUSNING .....vviiicviicecie e 1
19 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8..........c.cccccevevvruerranne. 1
20 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8............ccccevrennev. 2
21
22 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8..........c.cccccevvvrverrrnnnn. 1
23 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8..........c.cccccevevvrverrenes. 1
24 601476 [0 To3 0 N Y RS 1
25
26 Flanged HEX NUL, MB = L........coviiieiieiiiicieieiceeie e 1

Page A-4



.?sku=609850
.?sku=608290
.?sku=604536
.?sku=649803
.?sku=614393
.?sku=606005
.?sku=606284
.?sku=660005
.?sku=606083
.?sku=632936
.?sku=606283
.?sku=606421
.?sku=606256
.?sku=606264
.?sku=73876G01
.?sku=601476
.?sku=450452

ACCELERATOR

Notes:

Page A-5 689388 Service Parts Manual



ACCELERATOR

Notes:

689388 Service Parts Manual Page A-6




-7
2
items
includes

sembly inc

rAs

ir Cleane

oAII’ C

Yo

nt of Vehicle
Fro

....:.:.:
..."'~ L
""."""':::,...;.,,
.........00'..' 2
...."""i."nu».%":
:.'0.."...'..'.".'0."' 7
'.'.'..'g..'~.-,.0’.."}
4ﬁ#ﬂ%ﬁ&@»
£ ".."'."'4'»
":"’"'o}",
' SIS

0.' %
250
"":"0»
L

LE

Page B-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 688989 Air Cleaner Assembly (Includes HeEMS 2 - 7) ....ccooiiiiiiiiieieeeeeee e, 1
2 DUSt EJECOr VAIVE ... 1
3 AIF ClE@NET ClIP ...t 2
4 691746 AN ClEaner COVET ....cooiiiiiiiie ettt 1
5 P8463G01 AT FIET et 1
6 689988 Air Cleaner HOUSING ...oooiiiiiieeeee e 1
7 689987 AIr Cleaner SEal ........ooiiuiiiiiii e 1
8
9 AIF Flter HOSE, 14" Lg . ..veivieiicieieieeieieeesee e 1
10 HOSE Clamp, 1.56" ..........oeueieieieeieieieeeieieieeeeae st 1
1 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8...........c..ccocururennee. 2
12 606272 LOCK WaSNEr, BMIM .. ..ottt e e e e e e e e e e e 2
13 HOSE Clamp, 1.56" ..ottt 1
14 Intake EXIENSION HOSE .....c.ovvviieieciiceee e 1
15 Nylon Clamp, 15.5" Lg (Not llustrated) .............cccceereereeereeeeeecceeeeeeee e 1
16 HOSE Clamp, 81" ...ttt 1

Page B-2



.?sku=28462G01
.?sku=72604G01
.?sku=28463G01
.?sku=601910
.?sku=11391G7
.?sku=11391G7
.?sku=606261
.?sku=606272
.?sku=11391G7
.?sku=11391G7
.?sku=661663
.?sku=12416G2
.?sku=11391G5

AIR FILTER

Notes:

Page B-3 689388 Service Parts Manual



AIR FILTER

Notes:

689388 Service Parts Manual Page B-4







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 645759G01XX| Cowl with Lights (See HOW TO USE Section for COLOR CODES) ............... 1
2
3
4 Front Splash Guard (For Vehicles Manufactured Before July 21, 2019).......... 1
5 Instrument Panel (INCludes oM B) ............ccccoururueiiireiririeieeeeciese e, 1
6 502184 SPHNG ClIP .ottt 4
7 502383 Access Cover Assembly (IP) (Includes ltem 8) ..........oeeiviiiiiiiiiiiiiiiiiiiieeeeee 1
8 UCIID ettt 3
9
10 Pan Head Torx Screw, M6 - 2.65 X 25mMM Lg...........ccoceverrrerrierereieiceeiesenennn. 4
11 Truss Head Torx Bolt, 3/8" = 16 X 3/4" LG ....cccuvrueirierieeeieerieeeieieeeeieeeeeeeeens 2
12 Ratchet Rivet, .25" x .887" (For Vehicles Manufactured Before July 21, 2019) 3
13
14 683595 Front Component Mount Plate

(For Vehicles Manufactured After July 21, 2019) .....cccveiiiiiiee e, 1
15 Ratchet Rivet, .25" x .887" (For Vehicles Manufactured After July 21, 2019) .. 1
16
17 Instrument Panel Trim (Opening For Key Switch, SOC and Light Switch)....... 1
18 602572 Pan Head Taptite Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 ..........ccceeeeveeeeennenn. 4
19 Flat Washer, MT0 ...........oiriieieercceeisiee et 4
20 Ball Holder Insert (Passenger Side)...........cccoccueeeueueeeeeeeeeeeeeeeeeeeeeee s 1
21 Ball Holder INSert (DFVEr SIAE) .......coovoveueeeeeeeeeeeee e 1
22
23
24
25
26
27 Glove Box (PasSeNger SidE)..........c.cvcveveueueeeeeeieeeeeeeeeeeseeeieeaees e, 1
28 GIOVE BOX (DFIVEF SIAE) ....cvvveeeieiieieeieieiee ettt 1
29 Grommet (Driver Side) (Used for Vehicles without Sun Top) ........c.cccceeveunee. 1
30 02994 Grommet (Passenger Side) (Used for Vehicles without Sun Top) ................... 1

Page C-2



.?sku=601634
.?sku=602387
.?sku=602184
.?sku=602388
.?sku=602100
.?sku=649803
.?sku=70200G01
.?sku=16816G2
.?sku=16816G2
.?sku=16816G2
.?sku=16816G2
.?sku=608864
.?sku=602572
.?sku=604066
.?sku=600241
.?sku=600243
.?sku=607131
.?sku=607533
.?sku=602993
.?sku=602994

Center Console, Base Assembly
includes item 25

Page C-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 656325 (o] = T o1 - PSS 1
2 Flat Washer, M0 ..ot 4
3 LOCK NUE, MT0 = 1.5ttt 2
4 Bumper Attachment Bracket ............c.oceiurvreeeurienieeeeeeeeeseesess e 1
5 503799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 .........c..ccccvvveennne.. 4
6 646348 Thread Forming Screw, 1/4" = 20 X 1" Lg ..ccovveoiiiieecie ettt 1
7 646345 FIat WaSher, 1/4" ... ..ottt e e e e e e e 1
8
9
10 603725 FAN] 1 (=) VSRR 1

ITEMS 11 - 22: FOR VEHICLES MANUFACTURED BEFORE JULY 21, 2019

1 Cup Holder Assembly (Includes Items 12, 13).......ccccoveveeeeeeeeeeeeeeeeeeeeececen 1
12 640706 Center CONSOIE......oi et 1
13 J-tyPE SPEEA NUL, #8 ...t 4
14

15

16

17 (07= 01 (=Y 07T o T=T 44 =Y o SR 1
18 638348G02 Center Compartment (Opening FOr 12V)........occooviiiiiiiie e 1
19 638348G07 Center Compartment (Opening FOr USB)........ccceviiiiiiiiiiieeece e, 1
20 638348G08 Center Compartment (Opening For 12V and USB) ........ccccooiieiiniiiiieec e, 1
21 Pan Head Phillips Screw, #10 - 16 X 3/4" Lg....c.eecoueeeeeeeeeee et 4
22 Self Threading NUL, .226" ............cooeueiiieeieieeeie e 3

ITEMS 23 - 28: FOR VEHICLES MANUFACTURED AFTER JULY 21, 2019

23 686696G01 Center Console, Base Assembly (Includes Item 25).........ccocciiiiiiiiiiiicinninnen. 1
24 686696G02 Center Console, USB Assembly (Includes ltem 26).............ccocceeiiiiiiieeinninnen. 1
25 694334G01 Center Console, BaSe .........ccoviiiiiiiiiiiiieeece e 1
26 694334G02 Center Console, USB ........cooiiiiiiiiiii e 1
27

28 Self Threading NUL, .226" ............oooiuieriieieienieie e 3

Page C-4



.?sku=656325
.?sku=604066
.?sku=600525
.?sku=641628
.?sku=603799
.?sku=646348
.?sku=646345
.?sku=603725
.?sku=644117
.?sku=71364G02
.?sku=638348G01
.?sku=608290
.?sku=71597G01
.?sku=71597G01
.?sku=71597G01
.?sku=71597G01

Page C-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 500225 FIOOMDO0AId ... 1
2
3 Ratchet RIVEL, 25" X 887" ..ot 5
4 RALCNEE RIVEL, .25" X 880" ............ooooooeeeeeeveseoseeeeeeeeeeeeeeeeeeeeeseeseeeeeseeseeee e 2
5 Flat Washer, MT0 ...........ccriiiieieieieieieieieieise i 2
6 50125 Upper Rocker Panel (Driver SIide).........oicuuiiieiiiiiie e 1
7 Lower Rocker Panel (DFVEr Side)...........ccoirurriinceerenceenine e 1
8 5 8 Upper Rocker Panel (Passenger Side)........ccuveeiiiiiiiiieiiiiiee e 1
9 Lower Rocker Panel (Passenger Side) ..........coovocoveeioeeeeeeeeeeeeeeeeeeeeeeeen s 1
10 Button Head Torx Screw, M8 - 3.5 X 30MM Lg........cccevrirmruerriereieeicieieieee. 6
11
12 Floormat (HOrn AtACHMENE)...........oouririieeiriicieieieeeiee e 1
13 £02020 Socket Head Torx Bolt, M10 - 1.5 x 50mm Lg, Grade 8.8........c...ccccvveeeuveeennnne. 2
14
15 Pedal COVET PIALE .......ouieciiiecieieicectei et 1
16 6816G2 Ratchet Rivet, .25" X 887" ... oo 4

Page C-6



.?sku=600225
.?sku=16816G2
.?sku=16816G2
.?sku=16816G1
.?sku=604066
.?sku=601257
.?sku=600253
.?sku=601258
.?sku=600257
.?sku=649804
.?sku=603707
.?sku=602020
.?sku=605277
.?sku=16816G2
.?sku=16816G2

items 2, 3

o Rear Body Assembly with Lights includes

Page C-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 650353G01XX| Rear Body Assembly with Lights (Includes ltems 2, 3)

(See HOW TO USE Section for COLOR CODES) .......ccccccvviiiiiiiiieeeee e, 1
2 650311G00XX =TT | P PUURTURRP 1
3 650254 BagWell LINET ...ttt 1
4
5
6
7
8
9
10
1 AACCESS COVET ...ttt 1
12 502409 =T = O [ TR Y T IR 4
13 6 0 Button Head Torx Bolt, M6 - 1 x 20mm Lg, Grade 8.8 ............cccoeevieinrrnrinnenn. 4
14 Rear Splash Guard (DFVEr SIdE) ...........ceeveererreiieeeieieiieieieieeese e 1
15 Rear Splash Guard (Passenger Side)............ccccvoveveveueueeeeeeeeeeeeeeeee e 1
16 Front Seat SUpPOrt ASSEMDIY ..........c.coveveeieeeeeeeeeeeeeeeeeeeeeeeee e 1
17 602558 Seat HINGE Plate .......cceeeieveeeeie et 1
18 502572 Pan Head Taptite Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 ..........ccceeeeveeeeennenn. 2
19 6816G2 Ratchet Rivet, (25" X 887" ..o 4
20 689702 REAI BUMIPET ...ttt e s e e e eeas 1
21 Button Head Torx Screw, M8 - 3.50 X 30MM Lg........cccovuimrueiriireiriricieieiennn. 2
22 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 .........ccocccovevrueennn. 4
23 Flat WaSHEr, 3/8" ..ot 4
24 Pan Head Taptite Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 ...........ccccccooruimnnecn. 2
25 Scuff GUArd (DriVEr SIAE).......ccveeieeeceee ettt 1
26 Scuff Guard (PassSenger Side) ............cccvceeuerireeieiseeieieeeeseie e 1
27 Ratchet RIVet, 187" X 550" .......couiurueerireieeeeieieesieseee e seses e eeeeeessnseens 3
28 PIUG 1+ttt 1
29 Button Head Torx Screw, M8 - 3.5 X 30MM Lg........cceeririmrueiriireirirercieeeiennen. 4
30 Flat WaSher, MT0 ...........coceuiiieieieieceeisieeie s 4

Page C-8



.?sku=650254
.?sku=650443
.?sku=602409
.?sku=601326
.?sku=601621
.?sku=601622
.?sku=601921
.?sku=602558
.?sku=602572
.?sku=602572
.?sku=16816G2
.?sku=649804
.?sku=649804
.?sku=603799
.?sku=00643G1
.?sku=602572
.?sku=602572
.?sku=639807G01
.?sku=639807G02
.?sku=16816G5
.?sku=71316G01
.?sku=649804
.?sku=649804
.?sku=604066

includes items 19 - 27

nd Bottle Kit

Sa

OTTOM MOUNT

B
0
0

HIGH MOUNT

rage Cooler Kit includes items 6 - 11

e Hardware Kit includes items 8 - 10

° Beve

Front of Vehicle

Page C-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 Side Basket (DFVEE SIAE).........voveuiieeeeeeeeeeeeeee ettt 1
2 Side Basket (PasSeNGEr Side) ........covoviviveueeeeeeeeeeeeeeeeeeee e 1
3
4
5 £89255 Beverage Cooler Kit (Includes Items 6 - 11) ......ooooiviiiiiiecicee e 1
6 BEVErage COOIET ...........cucveiieiieeieiecaeie e 1
7 Hardware Kit (Includes HemS 8 = 10) .......c.cueuriiuririieceririeecee e 1
8 * Truss Head Bolt, MB X 1......coooeeeeieieeeeeee e 3
9 * Flat Washer, MB X 18 .........oiiiiiiiiiie e 6
10 * LOCK NUL, IMB X T it 3
1 UNIVErSal BrACKE! ......cucviiiicieecieieic et 1
12
13
14
15
16
17
18 614179 Sand Bottle Kit (Includes fems 19 = 27).......cccviiiiiiiiieccie e 1
19 600612 SaANA BOMIE ..o 1
20 P8660G01 Sand Bottle HOIAET .......cooo e 1
21 Flanged Hex Head Bolt, M10 - 1.5 x 50mm Lg, Grade 8.8 ............c.......... 1
22 Ratchet RiVet, .25" X 887" ........c.coeueiiieeeeeieieieieiee e 1
23 8 0 Lock Nut, MT0 - 1.5 L e e e 1
24 647797 BracCKet ..o 1
25 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 ....................... 1
26 Ratchet Rivet, .25" X 887" Lg......cevurvieeieiieeieieiieeeeieseeseis s 2
27 500525 Lock Nut, MT0 - 1.5 L e e e 1

Page C-10



.?sku=603846
.?sku=603702
.?sku=689255
.?sku=658503
.?sku=689269
.?sku=689244
.?sku=614179
.?sku=28660G01
.?sku=603800
.?sku=16816G2
.?sku=16816G2
.?sku=800706
.?sku=603799
.?sku=16816G2
.?sku=16816G2
.?sku=600525

o Sand Bucket Kit includes items 2 - 8

e Hardware Kit includes items 6 - 8

Front of Vehicle

Club and Ball Washer Kit (Driver Side)
includes items 17 - 27

Club and Ball Washer Kit (Passenger Side)
includes items 17 - 26, 28

Page C-11



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTY.
1 £89254 Sand Bucket Kit (Includes HemMS 2 - 8)........cueeeeeeieiieeeee e, 1
2 UNIVErSal BraCKet .........c.cvviieieieiicieieieeeie e 1
3 SANA BUCKEL .....c.eiiiii et 1
4 ST eToT o] o JO TSRS 1
5 Hardware Kit (Includes HEmMS 6 = 8) .........cccovvuevriieeieiriieieieeeieieeeeieinas 1
6 * Truss Head Torx Bolts, M6 - 1 x 30mm Lg......ccccumiiiiiiiiiiiiis 3
7 * Flat Washer, M6 = 30 ........oouuuieieeeeee et 6
8 * HexX LOCK NULS, MB = 1. .. 3
9
10
11
12
13
14
15 Club and Ball Washer Kit (Driver Side) (Includes Items 17 - 27) ..................... 1
16 Club and Ball Washer Kit (Passenger Side)

(Includes HemMS 17 = 26, 28) .....ooiiiiiiieeie e 1
17 603834 Club and Ball WaSher ...........cc.coeiiiiiiieseee et 1
18 Club and Ball Washer PIate................ccovvueueiriereeeieieeieeeeeie e 1
19 606274 Flanged Hex Nut, M10 - 1.25 ... 3
20 : 0 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 ..................... 3
21 500530 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8..........c..cccveen.... 5
22 608732 Pan Head Phillips Screw, M8 ... 5
23 Flat Washer, MT0..........cciriirriceieees e 4
24 LOCK NUt, M10 = 1.5 1o 4
25 Flat Washer, MB X 1.5.........cocurriiieieiriieieieieeieieeeie e 5
26 514974 Torque NUt, M0 - 1.5 ..o e 1
27 Mounting Bracket (Driver Side) ............cccceeeveveveueecceeeeeeeeeeee e 1
28 Mounting Bracket (Passenger Side)...........cccocovoveveveeececeeeeeeeeeeeennans 1

Page C-12



.?sku=689254
.?sku=689244
.?sku=662248
.?sku=74848G01
.?sku=689269
.?sku=643092
.?sku=643094
.?sku=603836
.?sku=604384
.?sku=606274
.?sku=606256
.?sku=600530
.?sku=608520
.?sku=600525
.?sku=608747
.?sku=614974
.?sku=643091
.?sku=643093

n Four Bag Attachment Kit includes items 2 - 41

6 Top Rack Assembly includes items 3 - 18

@ Bottom Rack Assembly includes items 20 - 39

Page C-13



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTY.
1 Four Bag Attachment Kit (Includes tems 2 - 41) ......c.oooeoveeeeeieeeeeeee e 1
2 Top Rack Assembly (Includes ltems 3 - 18) .......cccoeoveviveeeceeeieeeee e, 1
3 6 0 Top MouNt RACK ... 1
4 608939 Under Mount Bracket ..........ocueeiiiiiiiiiie e 1
5 KNOD, 5/16" = 18 ... et 1
6 00724G5 Elevator Bolt, 5/16" - 18 X 2" Lg ...eeieeeiieeiieeiie e 1
7 Strap (FOUr Bag RACK) ...........ocoueueeieeeeeeeeeeceee e 2
8 Strap Retainer ASSEMDIY...............cooiruriiirieirieirieieeeieee e 2
9 RIVEL, 255" X .248".......couiieiieeiiieie ettt 4
10 Rivet (Aluminum), .191"X 183" .......ccoviiieieiieeeieieieeeie e 4
11 ANCHOT PIate......ceiie et 2
12 14643G3 ViINYL EXETUSION ©.ovviiiieeciie ettt s e te e sneeeneee s 2
13 TEE NUL ..ttt st ene s 4
14 TUDE CaP, 3/4" SOttt ettt 2
15 Nylon Clamp, 8" Lg (Not lllustrated).............cccccoveveverercceeeeeeeeeeee. 2
16 Strip (Noise Suppressor) (Not lllustrated) ..............cccocoeveverereceeennnne. 2
17 D 3 Lock Washer (External Tooth Type), 5/16" ........ccvvvviveiiiiiiiiiiirieeeeen. 1
18 SPACET ....ceveieeeeeiee ettt 1
19 647152 Bottom Rack Assembly (Includes Items 20 - 39)......ccoooiiiiiiiriiiieieeeene 1
20 * LOWET MOUNT ... e 1
21 * Four Bag Bottom Assembly........ccooooiiiiiiiiiiieeeee e 1
22 * Latch ASSEMDIY ... 1
23 * KNOD, 5/16" = 18 ..ottt 1
24 * Vinyl Shrink Tubing (Not lllustrated).........ccccoooiiiiiiie, 1
25 * Clevis Pin, 3/8" X 1.25" . ... et 2
26 * Clevis Pin, 5/16" X 625" ........oiii e 2
27 * Clevis Pin, 5/16" X 1.25" ... et 1
28 * Flat Washer, 3/8" ... et 2
29 * Flat Washer, 5/16".........ooiii e 3
30 * Cap NUt (BIAck), 3/8" .....eeeiieiiiieiee et sreee e 2
31 * Cap Nut (PIastic), 5/16"........ee et 3

Page C-14



.?sku=646547
.?sku=646557
.?sku=646556
.?sku=75337G01
.?sku=17641G1
.?sku=16920G1
.?sku=17226G1
.?sku=15058G1
.?sku=16610G1
.?sku=16935G1
.?sku=19859G1
.?sku=17618G1
.?sku=14382G7
.?sku=00567G8
.?sku=75048G04
.?sku=647152

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 * BraCE ..t 2
33 * Nylon Clamp, 8" Lg (Not Hlustrated) ..., 1
34 * RUbbEr BUMPET ... 2
35 * Flat Washer, #10........cooii e 2
36 * RiVEt, 3/16 X 13/16" ..t 2
37 * Retainer RO .......oueiiiiiiiee e 1
38
39 * LoCk Washer, 5/16"..........oiiiiiiiiie et 1
40 Cap NUL (PIASHIC), 5/16".......c.cveevereiieeeeieieeie et 1
41 CIEVIS PiN, 5/16" X 1.25"...ieieieiiecieisiseieiee st 1

Page C-15


.?sku=28129G01
.?sku=17651G2

BODY

Notes:

689388 Service Parts Manual Page C-16




BODY

MESSAGE
HOLDER

o

Vehicle Shown for
Reference

,.

Front of Vehicle

MESSAGE
HOLDER

Sweater Basket

i

Front of Vehicle

° Rake Assembly includes items 5 - 8

RAKE ASSEMBLY

689388 Service Parts Manual

Page C-17



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Message Holder (SINGIE)..........c.eviveeeeeeee et 1
2 Message Holder (DOUDIE) ...........c.c.vovcueeeieeeeeeeeeeeee e, 1
3 695349 Message Holder (Mounted on Windshield)..........ccccooiiiiiiiiiiiee, 1
4 Rake Assembly (INCludes eMS 5 - 8)..........cccoovoveeeeeceeeeeeeeeeeeeeeeeennans 1
5 RAKE HANGIE ........ooviiiiiciiee e 1
6 RAKE ..ottt nee s 1
7 SIBCET .ttt 1
8 D 8 Round Head Phillips Wood Screw, #10 - 13 X 1" Lg...ccccveeveiiiieeee e, 1

Page C-18


.?sku=609308
.?sku=617613
.?sku=14735G1
.?sku=14736G2
.?sku=14737G1
.?sku=14934G1
.?sku=00130G8

BODY

Notes:

Page C-19 689388 Service Parts Manual




BODY

Notes:

689388 Service Parts Manual Page C-20







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 553204 Brake Pedal Assembly (Includes fems 2 - 40) ......ccoceeeiiiieeeiieeeciiee e 1
2 * Brake Arm MOUNT.......oooiiiiiiiieie e 1
3 * Socket Head Bolt, M5 - .8 X 15MM LQ....cuuiiiiiiiiiiiiiiiiiiiiiieeeeeee e 1
4 * Socket Head Bolt, M4 - .7 X 10MM LG ..uuuviiiiiiiieeeeeiieiiiiiieieeeeee e e 1
5 * Spacer (TOrSioN SPIiNG) ..eeeeeeeeeeeeieeieieieee e e e e e e s s s rreeraeeeeeeeaaans 1
6 * Torsion Spring, 4.5MM Dia ........cuuviiiiiiiiieie e 1
7 * Flanged Bushing, 16mMm X 12mMM ......ccoooiiiiiiiiiiiiiiieeeee e 4
8 * Bush Sleeve (Split), MM X L12MM ......ooiiiiiiiiiieiiiie e 1
9 504459 CaBIE PUIL CIIP o 1
10 6 3 EQUANIZET ... e 1
1 601835 o T To TR 123 o TR TRURRSTSR 4
12 Clevis Pin, 8MM X 27MM ... 1
13 Clevis Pin, 8MM X 2L.5MM .....c.iiiriiiriieiieeieies e 2
14 * Flanged Bushing, 16mMm X 12mMM ......cccooiiiiiiiiiiiiiiiiiieeee e 1
15 * Ball Stud, BMIM Di@l.....ciiiiiiiiiiiiiiiie e 1
16 * MUIEE LAC CAM ...t 1
17 REDOUNG BUIMIPET ..ot 2
18 b 0 BraCKeL ..o 1
19 * Button Head Torx Bolt, M6 - 1 X 20MM Lg.......cveiiiiiiiiiaiiiiinee e 2
20 * Spirol Pin, 5mMm X 30MM ...coeeeieiiiciiiieiee e 3
21 Spirol Pin (Heavy Duty), 4mMmM X 26MM ........cvoeovieieeeeeereeeeeeeeees e 4
22 * LOCK WASNET, BIMM ....iiiiiiiiiiiei ittt 4
23 * Pedal (BIACK) ....ocoieiiieiiiie e 1
24 * Flanged Bush (PlastiC), 8MIM .........occiiiiiiiiiiie e 3
25 * (070 ap] o] (=11 o] IS o 1 o [ 1
26 * LatCh REIEASE PN .....oiiiiiiiiiieiiiiet e 1
27 * Compression SPring, ENQAage.........cccoiiiiiieiiiiiieee e 1
28 * ROII Pin, SMM X LOMIM ..o 1
29 * Flat Washer, M4..........oooii e 1
30 * Park Brake PUSNIOQ ...........coooiiiiiiiiiiiic e 1
31 * Clevis Pin, 8MM X 45MM ... e 1

Page D-2



.?sku=653204
.?sku=604459
.?sku=604458
.?sku=601835
.?sku=601895
.?sku=601894
.?sku=604097
.?sku=609226
.?sku=600683

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 626156 Park Brake Pad...........ooviiiiiiiiiiiiiec e 1
33 * Solid Pin, 4mm X 57MIM ...ooiiiiiiiiiiiiii e 1
34 Brake Pedal COVEN ......ccuiiiieiie ettt 1
35 610635 Park Brake Pedal COVET..........uiiieiiie et e 1
36 * LatCh RACNET......eeiiiiiieiiee e 2
37 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8............ccccccoeuv..... 2
38 * PIVOL SNAT.....oi it 1
39 626146 Brake Cable AMM .. ...oeiiie e 1
40 606265 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8.........c...cccvvrennee.. 1

Page D-3



.?sku=610471
.?sku=610635
.?sku=613231
.?sku=606265

BRAKES

Notes:

689388 Service Parts Manual Page D-4




Front of Vehicle

Page D-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Brake Cable (DIIVEr SIHE) ........ccoviriueiriiieieiriiieieieeeeie et 1
2 Brake Cable (PaSSENGET SiAE).......cocvcieeeeeeeeeeeeeeeeee e eeee et e e e en e 1
3 Socket Head Bolt, M8 - 1.25 X 90MM LG .....cvcvvvrvrriiireieiseceeiseeeeie s 4
4 CleViS Pin, 5/16" X 940" ...t 1
5 COtter Pin, 094" X 3/4" LG . cueueeieieeieiereieieieeseieieseseie e 1
6 Brake Pedal COVEN .........couiiiiiiiieiti ittt 1
7 Button Head Torx Bolt, M4 - .75 X 12MM LG .....coevveeeieiieieicecieeecee e, 2
8 17618G Nylon Clamp, 8" Lg (NOt HuStrated).........ccooiiviiiieiiiiiiie e 1
9
10
11 Brake Light JUMPEr HAMESS. ........ccriiiiririireieieieesciseeeeeseisess e 1
12 507603 Brake and Accelerator Pedal SWItCh ...........ccoceieiiiiiiiinieeeee e 1

Page D-6



.?sku=611373
.?sku=612519
.?sku=605254
.?sku=10386G3
.?sku=10387G3
.?sku=605688
.?sku=600543
.?sku=17618G1
.?sku=609181
.?sku=607605

0 Brake Assembly (Driver Side) includes items 3 - 9
e Brake Assembly (Passenger Side) includes items 3 - 8, 10

@ Brake Drum Assembly includes items 17, 18

T TN

22/

TOP PULL /e
2 ©

\"

Page D-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 512189 Brake Assembly (Driver Side) (includes items 3 - 9).....c.ccccovveiiiiiieiiiecceieeeas 1
2 Brake Assembly (Passenger Side) (includes items 3 - 8, 10) .........cccccveveuennnna. 1
3 Brake Sh0€, LEAUING ..........ccccevvereeiieieeieseceie e 1
4 512412 Brake Shoe, Trailing ........ccoueiiiiiiiiiie e 1
5 612413 DUSE COVEI ...ttt 1
6 512415 Brake SPring, TOP c.veeeecueeeeiree et e ettt eetee e et e et e et e e etae e e erte e et e e e erae e e 1
7 Brake Spring, BOMOM ..........cccoviuiuiiiiecietes e 1
8 SNOE CIAMP ..ot 2
9 512418 Gear Adjuster (DFHVEr SIA) .....cccuveieceee et 1
10 61241 Gear Adjuster (Passenger Side)........uuuiiiiiiiiiiii e 1
11
12
13 Hex Head Bolt, 5/16" - 24 X 1" Lg, Grade 8 ........ccceovurvirerririrereinieiieisiensnseeens 4
14 LOCK NUL, 5/16" = 24 ...ttt 4
15
16 Brake Drum Assembly (includes items 17, 18) ........ccccovrrieuririireenireeeninneneen. 1
17 BIaKE DIUM ..ottt 1
18 LUg BOIt, 1/2" - 20 X 1.718" LG .v.vvveeeeeeeeeeseseeeeseeeesseseenesee e esnesneneon 4
19
20
21 Flat Washer (Inner Wheel Rim), 1.31" O.D. X .98" 1.D ....ccocevvvrieiriercieenenn, 1
22 Flat Washer (Brake Drum), 1.75" O.D. X .886" LD ........ccccoeveverrrrirereirinrenenan, 1
23
24 10387G Cotter Pin, 5/32" X 1 /4" L. uuuuueeieeiieeee e ee ettt e e e e e e s ssssnenreeneennaeaaee e 1
25 6 3 Brake Cable Bracket (Passenger Side) ......cccceeiviiiieieiieiiieeeeeeeise e 1
26 6 6 Brake Cable Bracket (DriVer SId) .......cuuieiiiiaaaiiiiiiiiiiiieeee e 1

Page D-8



.?sku=612189
.?sku=612211
.?sku=612411
.?sku=612412
.?sku=612413
.?sku=612415
.?sku=612414
.?sku=612416
.?sku=612418
.?sku=612417
.?sku=17083G2
.?sku=15126G1
.?sku=21807G2
.?sku=20947G1
.?sku=19862G2
.?sku=21809G1
.?sku=606945
.?sku=10387G1
.?sku=652248
.?sku=610096

BRAKES

Notes:

Page D-9 689388 Service Parts Manual



BRAKES

Notes:

689388 Service Parts Manual Page D-10




o Primary Team Clutch, GC includes items 2 - 11

@ Secondary Team Clutch, GC includes items 13 - 19

@ Primary Team Clutch, TRK
includes items 2 -4 and 6 - 11, 28

@ Secondary Team Clutch, TRK
includes items 13 - 15 and 17 - 19, 30

Front of Vehicle

Page E-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 6 6 Primary Team Clutch, GC (Includes items 2 - 11) .....cccccvvvvieereeeeeeeie i 1
2 PrIMary Starter PUIBY ............ccooviueueiiiieeieieeeieieieseie e 1
3 Stationary ASSEMDIY ...........ccvvvieeiereiieeieieeeee e 1
4 519335 Moveable Primary ASSEMDIY .........ccovviieieiieiicie e 1
5 519336 Shift Roller ASSEMDBIY.........oooiviiiiieece e 6
6 Shim, 39.5MM X 3L.75MM ...ovriiriiiereieieeieieeeee e 1
7 Primary Spider ASSEMDIY .........cooviiuieeieeeeeeeeee e 1
8 Primary DUSt COVEr ASSEMDIY .........ovviirirreiriieieieense s 1
9 544305 Torque Primary Button (Not lllustrated) ..........ccccceeveeeeieeeiiieeece e, 1
10 519332 Hex Washer Head Bolt, 1/4” - 20 X 3/4” Lg...uuuveveriiiiiiiiei e 7
1 644306 Torque Button Plug (NOt HUSErated) ........ccceeeveriiieiiieiieeiee e siie e 6
12 Secondary Team Clutch, GC (Includes items 13 - 19) .......ccccevevvevevevererenennne. 1
13 * Secondary Stationary CIUtCh ... 1
14 * Moveable Secondary CIULCN............coooiiiiiiiicrse e 1
15 51932 INNEr REAINET SPIING ...veeeiieiiiiiiie et 1
16 COMPIESSION SPIING ...vcvveeeeieveeeeeeteee ettt et es e ae s eaenesanes 1
17 OULEr SPFING RELAINET .........cviiiecieieiieeieisiee et 1
18 RELAINET RING.......iviviieceeieiieieies ettt 1
19 Thrust Washer, 1.530" X 1.830" X 1" ......ccceiiiiiieiieie e e eie e 1
20
21 606239 Conical WaSher, ML2 .........c.oiiiiieieiieiee ettt et nneas 2
22 Lock Washer (SPring TYPE), B/8”.......ccvveeeeeeeeeeeeeeeeseeesses e en e 2
23 Hex Head Bolt, M12 - 1.25 x 160mm Lg, Grade 8.8..........ccccvveveverrrererrnnnsn. 1
24 Hex Head Bolt, M12 - 1.25 x 120mm Lg, Grade 8.8 .........cccveeevevercrerieeeanns 1
25 606230 Clutch Washer, 27.5 Dia. O.D x 13.06 Dia. I.D .....ccoooeviiiiicieee e 1
26
27 672688 Primary Team Clutch, TRK (Includes items 2 -4 and 6 - 11, 28) ...........cc.eeee... 1
28 Shift ROIEr ASSEMDIY........vuiviiiecieieisiscieieieeie e 6
29 523949 Secondary Team Clutch, TRK (Includes Items 13 - 15 and 17- 19, 30)........... 1
30 COMPIESSION SPHING cv.vveeieeeeeeeeeee e eesteeeeeess st se e s et tes s e eeeesees 1
31 518630 Y= =T | PSP 1

Page E-2



.?sku=672686
.?sku=619333
.?sku=619334
.?sku=619335
.?sku=619336
.?sku=619337
.?sku=644303
.?sku=619339
.?sku=644305
.?sku=619332
.?sku=644306
.?sku=644300
.?sku=619327
.?sku=644304
.?sku=619329
.?sku=619330
.?sku=619331
.?sku=606239
.?sku=00566G3
.?sku=606245
.?sku=606243
.?sku=606230
.?sku=624112
.?sku=623949
.?sku=624111
.?sku=618630

CLUTCH

Notes:

Page E-3 689388 Service Parts Manual



CLUTCH

Notes:

689388 Service Parts Manual Page E-4




o Direction Selector Assembly

includes items 2 - 34 Governor Cable

Bracket

»r

Front of Vehicle

« Direction Selector

% \\\

port Assembly

Page F-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Direction Selector Assembly (Includes Items 2 - 34)........ccccoovveeeevieeeieeeeneenn. 1
2 Direction Selector BraCKEt ...........cccveveviriueiiieieieiseeeeieies e 1
3 Direction Selector SNAft.............ccceveiiiveieeicecieeieee e 1
4 503700 DireCtion SelECLOr CaM......uiieieiieieiieieeieeieeieeee et 1
5 LOCK NUL, 3/8" = 24 ...t 1
6 BUSHING, 1/2" X 750" LG ..vuvveveviiieeeieieeie et 1
7
8 NEULFAl LOCK Pl c..cvoeceeicceceisces st 1
9 COMPIESSION SPING ...vveioieiviiiscieiei sttt 1
10 NEULTal LOCK LAICH. .......cviviieiieisiescieie et 1
11 LOCK NUL, 1/4" = 28 ..ot 1
12 EXIENSION SPIING +vvvrieiiieeieie ettt 1
13 Ball StU, #10 - 32 ... s 1
14 LOCK NUL, #10 = 32 ... 1
15
16
17 VIO SWILCI <.ttt 1
18 Round Head SCrew, #4 - 40 X 1" Lg ....cvvevveeieieeieeieeee e 2
19 Flat Washer, #4.......cc.ooiiiiiie e 2
20 LOCK WASIEL, B4 ...ttt 2
21 HEX NUL, #4 - 40 ..o 2
22
23
24
25
26
27
28
29 603615 Shifter Cable.........cccoiiiiii 1
30 CUP WASHET, /4" ...t ettt et 4
31 COMPIESSION SPIING ..voivviieiieieiriseieie ettt 2

Page F-2


.?sku=608161
.?sku=603627
.?sku=608150
.?sku=603700
.?sku=14390G1
.?sku=25664G2
.?sku=72724G01
.?sku=72733G01
.?sku=72729G01
.?sku=00734G2
.?sku=28574G01
.?sku=72732G01
.?sku=00734G5
.?sku=72736G01
.?sku=01062G01
.?sku=00559G1
.?sku=00565G1
.?sku=00526G2
.?sku=603615
.?sku=25727G01
.?sku=72735G01

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 PIVOL BIACKEL ........voivcviiiseiiieie et 1
33 LOCK NUL, #10 = 2.t 1
34 BUSHING (FIIP LOK), .250" .. ....cuiiriiereieiiereeteeiee ettt 1
35
36 Button Head Torx Bolt, M6 - 1 x 20mm Lg, Grade 8.8.........c.cccccoevevriererernnn. 2
37 150452 HEX NUL, MB = L oot 2
38
39
40
41
42
43 Direction Selector HANGIE .............ceuiiveueirieieieieieee et 1
44 Pan Head Phillips Screw, #10 - 32 X 1/2" LG c..cevevevrerereieeieeieeeseieseeeie e 1
45 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8 ............ccccevvvruerernnnn. 1
46 HEX NUL, MB = L 1. 1
47
48 628573 BOAY SUPPOIT ...ttt e e e e e e e e eeeeaaaeeeas 1
49 Self Tapping SCrew, #10 - 16 X 3/4" LG ...ccvcerveiireeieecteeieieve st 2

Page F-3



.?sku=632891
.?sku=00734G5
.?sku=22754G4
.?sku=601326
.?sku=450452
.?sku=450452
.?sku=71205G01
.?sku=01037G02
.?sku=606421
.?sku=450452
.?sku=450452
.?sku=608290

DIRECTION SELECTOR

Notes:

689388 Service Parts Manual Page F-4




0 Headlight Assembly (Driver Side) includes items 5, 6, 11 - 17

e Headlight Assembly (Passenger Side) includes items 8, 9, 11 - 17

Headlight Installation

Taillight Assembly (Driver Side)
includes items 21, 24 - 26

Taillight Assembly (Passenger Side)
includes items 22 - 26

»y

Front of Vehicle

Taillight Installation

Page G-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 507439 Headlight Assembly (Driver Side) (Includes ltems 5, 6, 11 - 17).c...cccoveeeennn... 1
2 Headlight Assembly (Passenger Side) (Includes Items 8,9, 11-17) .............. 1
3
4
5 507452 Gasket (DIIVEr SIAR) .....covveeieeie et 1
6 607436 Headlight (Driver Side) ........coouiiiiiiiieiiieee e 1
7
8 Headlight Gasket (Passenger Side) ............ccovoeerrueeueeeeeeeeeeeeeeeeeenennen 1
9 607435 Headlight (Passenger Side)..........uuiiiieeeiiiiiiiiiieeeee e 1
10
1 HEAANGNE BUID ... 1
12 Front TUrN SigNal BUlb ...........c.ooiieiiriicieieiecciceeee e 1
13 Wiring Harness (Turn Signal Lamp) ......c.ooveveeeeeeeeeeeeeeeeeee e 1
14 507434 HEAANGNE ClD «...cveeceeee ettt 4
15 608328 Button Head Torx Screw (Plastite), M3 - 1.3 x 14mm Lg.......cceeoeviiernnnns 1
16 608322 Headlight Retainer...........ueiiiiii e 1
17 ANti ROtAtON COlIAT..........oieiviiiicieieieeie e 1
18 Taillight Assembly (Driver Side) (Includes ltem 21, 24 - 26)...........cccocoevevnnen. 1
19 Taillight Assembly (Passenger Side) (Includes Item 22 - 26)........................... 1
20
21 Bezel (DIVEr SIAE) .....eveeeeeeeeeectee ettt eneas 1
22 Bezel (PaSSENGEr SIdE) .......ccvvurveieiieieeieieeeie e 1
23
24 b 6 = 11| PP 1
25 Pan Head Phillips Screw, #8 - 18 X 3/4” Lg .....vcvoueeeeeeeeeeeeeeeeeeeeeeen 2
26 Rivet (AIUminUM), 3/16” X 9/16” ........c.corueirrereieieeeeeieieeee e 2
27 Tapping Screw, #8 - 18 X 3/4” Lg. . uii et 4
28 JYPE NUL, H8....eeieee et 4

Page G-2



.?sku=607439
.?sku=607438
.?sku=607452
.?sku=607437
.?sku=74004G01
.?sku=676687
.?sku=607487
.?sku=607434
.?sku=608328
.?sku=615459
.?sku=648672G01
.?sku=648672G02
.?sku=639815G01
.?sku=639815G02
.?sku=639816
.?sku=00513G4
.?sku=14601G11
.?sku=71425G01
.?sku=71364G02

Front of Vehicle

Main Harness

Front of Vehicle

Page G-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 511284 KEYSWILCI ...t 1
2 Keyswitch and Key Set (UNIQUE).........cuieiueiiiieiie e 1
3 Key St (COMMON).........cuiveeieeeeeeeeeeeeeeeeeee ettt s e en et n e, 1
4 FUBI IMBLET ... 1
5 504019 HEadlIGt SWILCN .........evieieeeeeeceece et 1
6
7
8
9 643145 Battery Tie DOWN ..o e e e e e e e e 1
10 BAETY, 12V ..eiieieeeieceeie ettt 1
11 Battery (Heavy Duty), T2V ......oooeeeeeeececeeeeeeeee e, 1
12 Button Head Torx Screw, M8 - 3.50 X 30MM Lg.......cccviurvrimririeniniieinieieeenen. 2
13 £02572 Pan Head Taptite Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 ..........cccccceeveeeennen. 2
14
15 Battery Bolt (Side Terminal) .............c.ooueureeeeeeeeeeeeeceee e, 2

Page G-4



.?sku=611284
.?sku=609696
.?sku=611282
.?sku=612314
.?sku=604019
.?sku=637484
.?sku=638433
.?sku=649804
.?sku=602572
.?sku=640488

° Solenoid Harness assembly includes items 2 - 22

0.

Page G-5




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Solenoid Harness Assembly (Includes tems 2 - 22)..........ccoocveeveeeeeeeeneenn. 1
2 659006 Main Harness ...........oooiiiiii e 1
3 SO0lEN0IA BIraCKEL .......cucveiiececieiriieicessieeces ettt 1
4 503390 SOIENOIA COVET ...ttt eeenas 1
5 663593 Relay, T2V e 1
6 P7739G01 Voltage ReGUIATON ..........eiiiiiiiiiii e e 1
7 Ratchet RiVet, .25" X 880" .........coiuiuririiecieeriieeeeeereeseeeeeee e 1
8 5 0 Button Head Torx Bolt, M6 - 1 x 20mm Lg, Grade 8.8........c...cccvevrerrnnnn. 3
9 : a LOCK NUL, MB - 1 e 4
10 LOCK NUL, M4 = .7 oo 3
11 Button Head Torx Bolt, M4 - .75 x 12mm Lg, Grade 8.8............ccccocrvueenene 3
12 545209 #6 GA Wire Assembly (B+/ SOI).......ocooveuiieiieeeeieeeeeeeeeee e, 1
13 Button Head Torx Bolt, M6 - 1 X 40MM Lg.......ccceevimrreirieieieirieieieseeinnns 1
14 603874 6 AWG Wire Assembly, Black (Sol - F2) .......cccccvieiiiiiiiece e, 1
15 613322 Solenoid Base, 14V ... 1
16 Hex Jam NUt, 5/16" = 24 .......ccoouiiiiieieieieie s 2
17 D 8 Lock Washer, 5/16"..........ooie e 2
18 HEX NUL, #10 = 32 ..ot 2
19 LOCK WASHEE, #10 ...t 2
20 646246 3A Diode, #10 Ring (Not lllustrated)............cccoeviieiiieiiiieceese e 1
21 FUSE, TOA ..ottt 1
22 FUSE, T5A ..ottt 1

Page G-6



.?sku=659007
.?sku=615349
.?sku=603390
.?sku=27739G01
.?sku=16816G1
.?sku=601326
.?sku=601476
.?sku=602053
.?sku=600543
.?sku=645209
.?sku=602063
.?sku=603874
.?sku=00544G4
.?sku=00565G8
.?sku=00526G4
.?sku=00565G5
.?sku=646246
.?sku=636455G12
.?sku=636455G13

|

Front of Vehicle

Horn Assembly Installation

Front of Vehicle

JL\ pr

\\& %

Momentary Switch Installation

ay > \,>H/ose clamp
. Steering Column

\ without Steering wheel

JJ/

Hour Me

ter

Dlrectlon Selector
Mountlng Bolts

Page G-7




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 Turn Signal Switch (INCIUAES HEM 2) ......ooovieeeeeeeeeeee e, 1
2 FIASHET UNit.......ovoviieeieiiceeieieice e 1
3 Steering COIUMN COVET .......c.cuouiiieiiiecereeeeeaeeeeeees e 1
4 Vinyl Tape, 40mm (Not HUStrated) ..............coeeeeveveeeeeeecceeeeeee e 1
5
6 Ratchet RiVet, (187" X 550" .........ceiiiereeieeieieieeeieiesesssete s 2
7 31539G1 Nylon Clamp, 15.5" Lg (Not lllustrated)...........oocoiiiiiiiiiiieee e 1
8 617074 HOUE IMBEET ...ttt 1
9 Malfunction INAICAtOr LGNt ...........cc.oviueuririiieieiiceie et 1
10 Fuse Bracket (For Vehicles without Hour Meter) ..............ccccoevruevriiicuerrinnnen. 11
1 Fuse Bracket (For Vehicles with Hour Meter) .............cccccoeoiururnicunninccienenee. 11
12 HOPN PIALE ... 1
13 Momentary SWItCh..........cocuiiiiie e 1
14
15 604196 HOIN ASSEMDIY ... 1
16 501326 Button Head Torx Bolt, M6 - 1 x 20mm Lg, Grade 8.8 ...........cccceeveevevrrineenenene 1
17 : 6 LOCK NUL, MB = ..ot 1

Page G-8



.?sku=604511
.?sku=604367
.?sku=20965G3
.?sku=19344G1
.?sku=16816G5
.?sku=31539G1
.?sku=617074
.?sku=659101
.?sku=659085
.?sku=662631
.?sku=608397
.?sku=17318G1
.?sku=604196
.?sku=601326
.?sku=601476

Front of Vehicle

Page G-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 ACCESSOTY HAMESS ... 1
2 Cable Clip (NOt HUSLFAted) ...........ceeveieeeeieiieieie et 3
3 NYION ClAMP, 8" LG ..urvviireeriieeeieieieescieee ettt 3
4

ITEMS 5 - 11: FOR VEHICLES MANUFACTURED BEFORE JULY 21, 2019

5 12V POWET OUHIEL ..ot 1
6 Button Head Torx Screw, M4 - .75 x 12mm Lg, Grade 8.8.............c.ccceuevvnnnee. 2
7 LOCK NUL, M4 = .7 o 2
8 12V USB POTt.....oviieieie et 1
9

10 NYION ClAMP, 7" LG ceveeeeeeeeeeeeee ettt eae e 5
1 645210 USB HarNESS ... s 1
12

13

ITEMS 14 - 19: FOR VEHICLES MANUFACTURED AFTER JULY 21, 2019

14 539384 USB Port Housing Assembly (Includes ltems 15 - 16)...........ccccevveevrieeceeinnnne 1
15 639383 USB POrt HOUSING ...ceiiiiiiiiiieeiee et 1
16 639382 USB POrt Lid ... e 1
17

18 NYION ClAMP, 77 L0 ceeveeeee ettt eae e 5
19 645210 USB HarNESS ... 1
20

21

22 GPS Display Unit, 7" (Not IUStrated) .............cc.evevevrrireieiriseieieeeeeieeeeieiians 1
23 | 670675G02W [ GPS Display Unit, 10" (Not lllustrated) ..., 1

Page G-10



.?sku=645208
.?sku=01072G01
.?sku=17618G1
.?sku=17618G1
.?sku=17618G1
.?sku=71078G01
.?sku=600543
.?sku=602053
.?sku=651901
.?sku=17618G1
.?sku=17618G1
.?sku=17618G1
.?sku=639384
.?sku=17618G1
.?sku=17618G1
.?sku=17618G1
.?sku=670675G01

Front of Vehicle

Negative
Harness

Positive
Harness

o Speaker Assembly Mounting, Driver Side includes items 5, 7 - 11
° Speaker Assembly Mounting, Passenger Side includes items 6 - 11
@ Bluetooth Speakers Assembly includes items 13 - 18

@ Bluetooth Speaker (Parent) includes items 14 - 16

Front of Vehicle

Part of Body

Page G-11




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTY.
1 697532 Speaker Harness (POSItIVE) .......euuiiiiiiiei i 1
2 697533 Speaker Harness (Negative).........ocueieei it 1
3 697232 Speaker Assembly Mounting, Driver Side

(INClUAES ITEMS B, 7 = 1) e 1
4 697231 Speaker Assembly Mounting, Passenger Side

(INClUAES ITEMS B = 1) e 1
5 690335G01 Speaker Bracket (Driver Side).........coovieiciiiiiiiiiieee e 1
6 690335G02 Speaker Bracket (Passenger Side) ........ccccveveiiiiiiiee i 1
7 ENA CAP ettt 1
8 Button Head Torx Bolt, M10 - 1.5 X 60 MM Lg.......ccceeveververereereereecceeians 1
9 500525 LOCk NUt, M0 = 1.5 et 1
10 Front Mirror MOUNE SErUL ..........c.vrueiiiceeiececeieeeeeee e 1
1 FIAt WEASHET ........ieieiiiicieie st 1
12 692171 Bluetooth Speakers Assembly (Includes Items 13 - 18)........oovviiiiiiiieiiiieennn, 1
13 690350 Bluetooth Speaker (Parent) (Includes Items 14 - 16) .........ccccvvvvviieeeennnnnn. 1
14 * Flat Washer, 1/2" - 13 ... 2
15 * Socket Head Cap Screw, 1/2" -13 X 1 1/2" LG.ccuvvveeeiiiiiieeiiiiieeeeee 1
16 * LOCK NUL, 172" = 13 oot 1
17 692906 Bluetooth Speaker (Child) .........cccoiiiiiiiiiiee e 1
18 692795 Bluetooth Speaker Decal............ccccuuiiiiiiiiiiiiii e, 1

Page G-12



.?sku=620634
.?sku=600527
.?sku=600525
.?sku=648473
.?sku=603823

ELECTRICAL

Notes:

Page G-13 689388 Service Parts Manual



ELECTRICAL

Notes:

689388 Service Parts Manual Page G-14




a Gas Engine, 13HP includes items 2 - 5

Page H-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 Gas Engine, 13HP (Includes HemMS 2 = 5).......ccviueeeeeeeeeeeeeeeeeeeeee e, 1
2 Ol FIIEI .. 1
3 SPAIK PIUQG -t 1
4 Ol DFAIN PIUG ..o 3
5 503562 L@ 10 To e 11211 o RO 3
6 B89936GO0T | DIP SHCK ...voveeeeeceecee et 1
7
8
9 695386 IVIUFFIEE ..ot 1
10 EXNAUSE PIDE ...t 1
1 LOCK WAaSHE, BMIM ...ttt 4
12 Hex Jam NUt, M8 X 1.25.........cueuiiiiieieiiecieieice e 4
13 506279 Flanged Hex Nut, M10 = 1.25 .......c.couriiieiieeicie e 1
14 6 0 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8................cuvvvveeeee. 3
15 Flanged Hex Head Bolt, M8 - 1.25 x 30mm Lg, Grade 8.8............c.ccceueveen... 2
16 603599 EXNAUSE GASKEL.......eeeeeeeeeeeeee e 2
17 657449 OXYGEN SENSON ...t et e e et et e et e e te et e et e e e e eteeeaeeeeteeeateesteeanteeeneeeans 1

Page H-2



.?sku=658237
.?sku=607454
.?sku=607462
.?sku=603557
.?sku=603562
.?sku=657450
.?sku=606272
.?sku=606267
.?sku=606279
.?sku=606256
.?sku=602330
.?sku=603599
.?sku=657449

ENGINE AND MUFFLER

Notes:

Page H-3 689388 Service Parts Manual



ENGINE AND MUFFLER

Notes:

689388 Service Parts Manual Page H-4




o Front Mount Bracket Assembly includes items 9 - 13

Front of Vehicle

Page J-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 6 0 ENGINE Pan ... e a e e e a e 1
2 606259 Flanged Hex Head Bolt, M10 - 1.25 x 45mm Lg, Grade 8.8............cccccevveneee 4
3
4 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8...........ccocvvurennve. 4
5 Flat Washer, M10 X 22MmM X 2.5MM ......o.ouiiiiiieiiiieieieeeeeesee e 4
6 606279 Flanged Hex Nut, M0 = 1.25 ... ....coiiiiiiiiee et 4
7
8 662794 Front Mount Bracket Assembly (Includes Items 9 - 13) .....ccccoeeiiiiiiiiiiieeen, 1
9 10000283 Front Mount Bracket ... 1
10 RUDDEI BUMPET ........covviieieie et 2
1 HEX NUL, MA0 = 1.5 1ot 2
12 Lock Washer (Split), TOMM ........ccoovovivieeeeeeeieeeeeeeeee e 2
13 £92754 TUDE Clam ... e 1
14 503799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 .........c..cceccvvveennnnn. 2
15 600525 Flanged Lock Nut, M10 = 1.5, . ..oiiiieeceee et 2

Page J-2



.?sku=630776
.?sku=606259
.?sku=606256
.?sku=603823
.?sku=606279
.?sku=605757
.?sku=00974G01
.?sku=608654
.?sku=692754
.?sku=603799
.?sku=600525

ENGINE MOUNTING

Notes:

Page J-3 689388 Service Parts Manual



ENGINE MOUNTING

Notes:

689388 Service Parts Manual Page J-4




\CS

Front of Vehicle

Page K-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Frame Weldment, P/COAL .........ccevriireueiriiseieisieeseie st 1
2
3 Instrument Panel SUpport Weldment ...............c.ccceverueeeiecereeesceeseeeeenen, 1
4 502572 Pan Head Taptite Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 ............cccoeveveuennnnns 2
5 500525 Flanged LOCKk NUt, M10 - 1.5, ..ccuuiiiiieieciee ettt 2
6
7 Seat Support Bracket (DrVEr Side).............c.cueueureeerereieieeeeeeeeeeeeie e, 1
8 Seat Support Bracket (Passenger Side) ..........oocoeveveveveveeeeceeeeeeeeeeeenenenans 1
9 503799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8.........c...cccevveeeennenns 3
10
11 601275 SEAL SUPPOIT BIACE ......c.veuiiveieeectiieteete sttt sttt et st s ese s 1
12 602572 Pan Head Taptite Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 .......c...ccoeeevvveeerennnnne 2

Page K-2



.?sku=657280G05
.?sku=614597
.?sku=602572
.?sku=602572
.?sku=600525
.?sku=600218
.?sku=613187
.?sku=603799
.?sku=601275
.?sku=602572
.?sku=602572

FRAME

Notes:

Page K-3 689388 Service Parts Manual



FRAME

Notes:

689388 Service Parts Manual Page K-4




Shock Absorber (Passenger Side)

includes items 5, 8, 11 - 26
Shock Absorber (Driver Side)
includes items 6, 9, 11 - 26

Control Arm Assembly
includes items 33 - 34

N ~ Front of Vehicle e

includes items 12 - 15

Hub Assembly

Page L-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 Shock Absorber (Passenger Side) (Includes ltems 5, 8, 11 - 26) .................... 1
2 Shock Absorber (Driver Side) (Includes ltems 6, 9, 11 -26) .........ccccceveuenenee.. 1
3
4
5 Spindle (Passenger Side).........cocueeeiuie e 1
6 SPINIE (DFIVEr SIAE) ......eeeeeieieecieieeecee et 1
7
8 555529 Strut (PasseNger SIAE) ..........ccueveueeveieeeeiee et 1
9 SrUL (DFVEE SIAC) ...ttt 1
10
1 Hub Assembly (Includes Items 12 - 15) .........cocoorrccuiceeeeeeeeeeeeeeenan 1
12 602340 HUD . ..o 1
13 602342 Bearing Spacer, 28mm O.D. x 22mm |.D. x 46.7mm Lg......ccccevvrennn... 1
14 Ball Bearing, 47mm O.D. x 20mm 1.D. X 14MM ........cccoovirererrrrnennn 2
15 Wheel Bolt, 1/2” = 20 X 1.218" LG -...cucueiereieirecieieenieeeeeseeeseeeeseenen. 4
16
17 SPINAIE CAP ..t 1
18 FIANGEd BUSNING. ... ..ottt ettt 1
19 FIANGEA SIBEVE ...t 1
20 614034 [Tl o] T U o 1
21
22 Flanged Hex Head Bolt, M12 - 1.25 X 145mmM LG ....coooveveeeeeeeeeeeeeeen. 1
23 Thrust Washer (SS), 35mm O.D. x 26mm I.D. x 2.5mmLg .....cccccoevnne.... 1
24 LOCK NUt, M12 = 1.25 ..o 1
25
26 LOCK NUt, M1B = 2 ..o 1
27
28 602415 Flanged Hex Head Bolt, M10 - 1.5 X 80MM LG ....ccccoviieiieiieiiiieciee e 1
29 500525 LOCK NUE, MA0 = 1.5 <ottt 1
30
31

Page L-2



.?sku=663321
.?sku=663303
.?sku=611271
.?sku=607413
.?sku=655529
.?sku=655526
.?sku=609603
.?sku=602341
.?sku=19862G1
.?sku=12091G2
.?sku=632925
.?sku=632926
.?sku=614034
.?sku=620380
.?sku=601920
.?sku=600549
.?sku=615109
.?sku=602415
.?sku=600525

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 Control Arm Assembly (Includes Items 33 - 34) ........cccoceovovevieeeeeeeeeeeeeens 1
33 608090 10701017 ] 2 1 1 [ PR PPP 1
34 Mounting Sleeve (RUDDET) ............c.ccovceeeeeeeeeeeeeeeeeeeeee e, 2
35
36 CONtrol ArM BUSKING.......c.cuoviieiieiieieie e 2
37 602089 Control Arm Carrier TUDE.......ooo i 2
38
39 Flanged Hex Head Bolt, M10 - 1.5 X 80MM Lg ....cooviveviieieeeceeeeeee e, 2
40 500525 LOCk NUt, M0 = 1.5 ettt s 2
41
42 601754 Flanged Hex Head Bolt, M10 - 1.5 X 100MM Lg ..ccoovieiiiieiieieeiecie e 1
43 500525 LOCK NUt, M0 = 1.5 ot 1
44
45 Steering RACK ASSEMDIY..........coiiiuiurriiicieirie et 1
46 Socket Head Bolt, M10 - 1.5 x 50mm Lg, Grade 8.8...........c.ccccuevevevererernnnns. 3
47
48 Castle NUt (SS), M12 = 1.25 ... 2
49 0387G2 Cotter Pin, (094" X 1" .. et 2

Page L-3



.?sku=608089
.?sku=608086
.?sku=601340
.?sku=602085
.?sku=602415
.?sku=600525
.?sku=600525
.?sku=601754
.?sku=600525
.?sku=600525
.?sku=618329
.?sku=602020
.?sku=608005
.?sku=10387G2

FRONT SUSPENSION AND STEERING

Notes:

689388 Service Parts Manual Page L-4




o Steering Column Assembly includes items 5 - 9

Page L-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 StEEING WREEL.... ..o 1
2 10013991 LOCK NUL, M6 - 2. et e e e e e e e e e 1
3
4 Steering Column Assembly (Includes Items 5 - 9) ........cccooovevevevereeereeeccecenn. 1
5 Steering ColUMN ........ooiiiiceee e 1
6 608114 STEEMNG YOKE ...ttt ettt 1
7 Socket Head Bolt, M10 - 1.5 X 35MM LG 2
8 Lock Washer, 10.5MM ........c.oiiiiiiirieiieieieieieie et 2
9 608655 HexX Nut, M10 - 1.5 Lo 1
10
1 Pan Head Taptite Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 .........ccccoceeururereeneen. 4
12 507925 SCOrECArd HOIAET ......coovieieieeieeeeee et 1

Page L-6


.?sku=602980
.?sku=600333
.?sku=608117
.?sku=608114
.?sku=608653
.?sku=608654
.?sku=608655
.?sku=602572
.?sku=607925

FRONT SUSPENSION AND STEERING

Notes:

Page L-7 689388 Service Parts Manual



FRONT SUSPENSION AND STEERING

Notes:

689388 Service Parts Manual Page L-8




FUEL SYSTEM

Page M-1 689388 Service Parts Manual




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 666351 FUBIHOSE ... e 1
2
3
4
5
6 Fuel Tube, .25 1.D X .5 0.D X 42" Lg ..cccuveieee e 1
7 I8 11 gTe JE @ = o o RS PSRTR 1
8 664747 Tubing Clamp, 5" ... 2
9 502409 Barrel ClP, MB = 1 ...ttt 2
10 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 ..........c.ccceevvvrruerrnnnns. 2
1 Barrel Clip, M0 = 1.5 ...t 1
12 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 ..........c..cccvveeueennee. 1
13 Flat Washer, M10 ..........coooiiiiiiii s 2
14 Button Head Torx Screw, M8 - 3.5 X 30MM Lg........cccevrvrmrreiriereieiiecieieienne. 1

Page M-2



.?sku=27184G05
.?sku=18292G1
.?sku=602409
.?sku=606264
.?sku=603818
.?sku=603799
.?sku=604066
.?sku=649804

° Fuel Tank (with Sender Unit) includes items 3 - 9

Front of Vehicle

Page M-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 Fuel Tank (with Sender Unit) (Includes tems 3 - 9).......cccooveeoivieeeiceeeeen 1
2

3 646284 FUBI TanK ...t e e 1
4 FUEBI PUMP LI vt 1
5 MaSON JAF SEEL........cocuiiiiieiiiieieiieie et 1
6 647810 Rollover Valve GrommMet..........c.ooiiiiiiiiiee e 1
7 RONOVET VAIVE ...t 1
8 670898 Fuel Tank Cap (RatChet)..........oeiiiiii e 1
9 £46358 Fuel Pickup with Sender Assembly ...........cccccooiiiiiiiiiiiieeeiee e 1

Page M-4


.?sku=646833
.?sku=646837
.?sku=646838
.?sku=647810
.?sku=647809
.?sku=646358

FUEL SYSTEM

° Carbon Canister Assembly includes items 5 - 7

Front of Vehicle

Wiy
PRy T

NS

\

™
%
N
r

689388 Service Parts Manual

Page M-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1

2 3 4 5 DESCRIPTION QTy.
1 CaANIStEr BrACKE. ...........oieeeceeeccecececeeee et 1
2 Canister Mounting BraCket..............c.c.cvovoveveveeeeecceceeeeee e 1
3 Pan Head Phillips Screw, #12 - 24 X 3/4" Lg.......ccocrrriieeeneceieeeneeceeneeeen. 2
4 662808 Carbon Canister Assembly (Includes Items 5 - 7)...coeiiiiiiiiiiiiiiiieee e 1
5 10006822 Carbon CaniSter ........oiiiiiiiiieie s 1
6 HOSE Clamp, 3/16" 1D ......c.ouiueiieeeieieeeeeie e 2
7 692912 HOSE, 3/16" LD .. 1

Page M-6



.?sku=659882
.?sku=606310
.?sku=00106G6
.?sku=606963

FUEL SYSTEM

Notes:

Page M-7 689388 Service Parts Manual



FUEL SYSTEM

Notes:

689388 Service Parts Manual Page M-8




o Rear Axle, 11.47:1 includes items 3 - 63

e Rear Axle with LSD, 11.47:1
includes items 3 - 45, 47 - 62, 64 - 65

°Axle Case L Complete includes items 4 - 13, 24
@Axle Case R Complete includes items 13, 19 - 23
@Differential Case includes items 34, 47, 49 and 50

@ Differential Assembly includes items 46, 48 and 52

Page N-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 6 3 Rear Axle, 11.47:1 (Includes ItemMS 3 - 63) ...ccvevieeeeieiiiiiiiieeere e 1
2
3 Axle Case L Complete (Includes ltems 4 - 13, 24) .......cccocveveveviierrennen, 1
4 GOVEINON GBI ....ooeeiecieeeeeiee ittt 1
5 GOVEIMOT SIBEVE ...t 1
6 507904 Flat WaSher ..o 1
7
8 GOVEIMOr GEAI SNAM.......vceieiicieiececeeste e 1
9 GOVEIMOT SNAM......c.cviiiieeieiicieie et 1
10 Flat Washer, BMM ...........ooceiiiiieieseeie e 2
11 Ol Seal, 6 X 10 X 2.5MM ...iuiiiiiiieieiicieieieseee e 1
12 RetaiNING RING, E5 ...vviiiieiiiiieireneeieesiee e 1
13 Ol Seal, 24 X 40 X IMM ....vovvivivieiieieeieeie e 2
14 SEEI Bl ... 1
15 SPIING vttt ettt ettt ettt ettt et anas 1
16 GASKEL, L0 ... 1
17 Flanged Hex Head Bolt, M10 - 1.25 X 12MM LG ...covvvveveeeiriisirieieeieinns 1
18 Axle Case R Complete (Includes ltems 13, 19 - 23) .....ccoceevevrvivcrereerennne. 1
19 SEIECT SNAM......ceeiceciicie s 1
20 607915 Oil Seal, 13 X 22 X BIMM cevvniiiieeeee et aee 1
21 607916 SNAP RING, L3MM .eiiiiiiccee ettt e 1
22 SPACET, 13 X LMM .ovviiiieiiicee e 1
23 Ol Seal, 28 X 47 X IMIM .....viviiiiieieiceieieeie e 1
24 607919 AN BrEALNET ...t 1
25 Ol DIAIN PIUQ .ot 2
26 639748 GASKEL, TAMIM L.ttt 2
27 Ball BEANNG (B204) ......veiieiieieieieieeeieeeeeeei st 2
28 GOVEIMOT GEAN3A ......vviiceieieseie ettt 1
29 607920 PiN, 6 X 121t s 1
30 539750 INPUE SNATE ...ttt 1
31 507922 Ball BEAING (62/28) ......cvcveieeeiereeieieieeieeeeie ettt 1

Page N-2



.?sku=670468
.?sku=639859
.?sku=665887
.?sku=639689
.?sku=607904
.?sku=639698
.?sku=639707
.?sku=639736
.?sku=607911
.?sku=607913
.?sku=639738
.?sku=26818G01
.?sku=26819G01
.?sku=26831G01
.?sku=26820G01
.?sku=639865
.?sku=639746
.?sku=607916
.?sku=607917
.?sku=640093
.?sku=607919
.?sku=639747
.?sku=639748
.?sku=26785G01
.?sku=665888
.?sku=607920
.?sku=639750
.?sku=607922

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 Ball Bearing (TMB202) .......cviviueeeeeieeeeeeeeeeeeesee e e en e en s en e 2
33 539755 COUNLET SNAT ...ttt 1
34 540744 Ball Bearing (6006) ..............ceueueerrererereesieiereseeeseeiesese s, 1
35 6 3 GRAN, B4 1
36 KINOCK PiPE ..ot 2
37 Ball BEANNG (B304).........cveveeeeerereeeeeeeeeeeeeeeeeeie et s e seas e eae e 2
38 Flanged Hex Head Bolt, M8 - 1.25 X 40MM Lg ......ccc.coevveerereiererereneenaen, 1
39 GBAL, L7 oottt 1
40 Collar, 24 X 7.5IMIM ..ottt nne s 1
41 GBI, 52ttt ettt 1
42 CONEET SNAM ...t 1
43 539774 CIULCN PN .. 1
44 8 g GeAN, BL...oiiiiiiiiiiiiii 1
45 SPACET, 20 X 2MIM ..ttt ettt eneens 2
46 Differential Case (Includes Items 34, 47, 49 and 50)..............c..co........ 1
47 Differential PAIr GEAT...........cccooeurireveiieeiseseieeeiessee s 1
48 Hex Head Bolt, M10 - 1.25 X 26MM Lg......cevirriireiireinieieiseeeisseeeene. 6
49 Differential SNaft...........ccccovvviuieiiieiieiceeeee e 1
50 SPHNG PiN, 4 X A0L ......ocuiviieieieieeeeeseeeiee e 1
51 Ball Bearing (6007) .......c.cveveueeeeeeeeeeeeeeeeeeeeeeeee oo, 1
52 640739 Gear, 60 Complete (Includes HEM 51).....c.cccvevieeiierierieneere e e e 1
53 607938 Castle NUt, M22 - 1.5 ... e 2
54 Axle Shaft L Complete (Includes Item 56) ............ccoeveveveeeeeeeesesssrenne, 1
55 Axle Shaft R Complete (INClUdeS HEM 56) ........ccoveveveeereeeeeeeeeeeeee e 1
56 639836 Ball Bearing (6205DD).......c.cccvereerrerieerieesteeseeeseeesseeseeesseesseessaeseesenns 2
57 607939 AXle Case L COMPIELE.......cceeviieeeieieee sttt 1
58 607940 Axle Case R COMPIBLE ........ccuevuviiieiieitie ettt 1
59 26814G01 SNap RiNG, 52MM..cciiiiiiii e 2
60 Flanged Hex Head Bolt, M8 - 1.25 X 60MM Lg ......ccovrvrvirririeinireenireeeenene. 9
61 Flanged Hex Head Bolt, M10 - 1.25 X 25MM LG ...c.cevevvvrvereiniieieieienenne, 10
62 Shift Shaft COMPIELE .........c.coeveirieeiiieieieieee e 1
63 Differential Assembly (Includes Items 46, 48 and 52) ...........ccccccceveuene... 1

Page N-3



.?sku=639868
.?sku=639755
.?sku=640744
.?sku=639758
.?sku=639869
.?sku=639760
.?sku=639768
.?sku=639769
.?sku=28689G01
.?sku=639771
.?sku=670697
.?sku=639774
.?sku=670696
.?sku=639797
.?sku=639872
.?sku=639800
.?sku=26808G01
.?sku=28723G01
.?sku=28697G01
.?sku=639801
.?sku=640739
.?sku=639876
.?sku=639881
.?sku=639836
.?sku=607939
.?sku=607940
.?sku=639839
.?sku=639840
.?sku=639844
.?sku=639847

REAR AXLE

Notes:

689388 Service Parts Manual Page N-4




Front of Vehicle

Front of Vehicle

Page P-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 525709 L AT SPIING .. vveeitiee ettt ettt et e et e e e e e e et e e e eaaeean 1
2 Flanged Hex NUt, M10 - 1.5 .......c.iiueiiiieieiicie et 3
3 SRACKIE PIALE ........coviveeceeviccee e 2
4 524030 Flanged BUSNING ......uoivieiiie ettt seee et tee et e eeesneeeneesneeeneeens 4
5 601754 Flanged Hex Head Bolt, M10 - 1.5 X 100MM Lg.....ccceeeiiieiiiieiiiieeeciieeeevee e, 3
6 SPIIt SPACET (SEEI ...ttt ettt 3
7 SPING BUSHING .......ovieiee ettt n e 1
8 Shock Mount Plate (Passenger Side) ..........coeeeueueveeeeeeeeeeeeeeeeeeeseeeneseeeeeeees 1
9 Shock Mount Plate (DFVEr SIE).........cuevrvereueiiieeeeineereieiseeseieisssesese s 1
10 626422 AXIE SUPPOIT BIACKEL .......ccuviieiiiee ettt ettt 1
11 SNOCK ADSOIDET ..ottt 2
12 Shock Absorber Washer, .406" X 1.25" X 22" ........cvururrrerreeneeereeeneeeneeeenn. 4
13 RUDDET BUSHING ..ottt 4
14 D0532G6 HEX NUL, 3/8"™ = 24t 2
15 U-bolt, 68mm Dia X 45mm X 110MM LG .....iuriirrieinieieieeeieesieeseeeeseeeeeeeen. 2
16 500525 LOCK NUL, MLO - 1.5, .t a e 4
17
18
19
20
21 HEeaVvy DULY LEAT SPFNG .....vcveeeeeeeeeeeeeeeeeee st en e er e 1
22 £20160 Flanged Bushing (Urethane) ..........c.ccceeeiueiiieciiic ettt 2

Page P-2



.?sku=625709
.?sku=614974
.?sku=652245
.?sku=624030
.?sku=601754
.?sku=620161
.?sku=605684
.?sku=625658
.?sku=625657
.?sku=626422
.?sku=76418G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=632103
.?sku=600525
.?sku=604494
.?sku=620160

REAR SUSPENSION

Notes:

Page P-3 689388 Service Parts Manual



REAR SUSPENSION

Notes:

689388 Service Parts Manual Page P-4




° Seat Bottom Assembly
includes items 2 - 12
Seat Back Assembly
includes items 15 - 17
Sweater Basket Assembly
)
”\/‘\.
a /)
J( )
a-
SO

includes items 31 - 34
A
’ 4

Front of Vehicle

Page R-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 e Seat Bottom Assembly (Includes Items 2 - 12) c...ooooviiiiiiiiiiiiiieeee e, 1
629269G1502 Stone Beige
629269G1501 Oyster
629269G1506 Black
629269G1504 Gray
2 fll Vinyl and Foam Seat Bottom ... 1
644819G02 Stone Beige
644819G01 Oyster
644819G06 Black
644819G04 Gray
3 644351 Wooden Base ASSEMDIY..........uiiiiiiiiiiiii e 1
4 502551 COVEI Platl...ceeiiiieeeeeee ettt e e e e 1
5
6 6816G2 Ratchet Rivet, .25" X 887" ... ..o 4
7 1610G01 SeaAt HINGE ... 1
8 Flat Head Phillips Tapping Screw, #12 - 14 X 1" Lg ...cooeeveireieieireeeienes 3
9
10 17645 Hip Restraint (Driver Side)........cc.cocveiiiiiee ettt 1
11 617644 Hip Restraint (Passenger Side) ........cccoioiiiiiiiiieiieee e 1
12 61541 Button Head Torx Bolt, M10 - 1.5 X 25mm Lg.....ccveviviieeeeeiiiiieieiieeee, 4
13
14 i Seat Back Assembly (Includes ltems 15 - 17).....cccccvveviiiiiiiieee e 1
641897G0002 Stone Beige
641897G0001 Oyster
641897G0006 Black
641897G0004 Gray
15 505529 Cover (PIastic) (BIACK) .........c.ovceeeeueeeeeeeeeeieeee ettt 1
16 6 3 Base ASSEMDIY ... 1
17 o Vinyl Cover and FOAM .........uviiiiiiiiii e 1
644820G02 Stone Beige
644820G01 Oyster
644820G06 Black
644820G04 Gray
18
19 502413 Seat Back Support STrut... ... 2
20 50052 Button Head Torx Bolt, M10 - 1.5 x 60mm Lg, Grade 8.8 ..........ccevvveeiiiiinennn. 4
21

Page R-2



.?sku=644351
.?sku=602551
.?sku=16816G2
.?sku=71610G01
.?sku=00720G08
.?sku=617645
.?sku=617644
.?sku=615417
.?sku=605529
.?sku=644268
.?sku=602413
.?sku=600527

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
22 Flanged Hex Head Bolt, M10 - 1.5 x 50mm Lg, Grade 8.8 ............ccccuvrnnen.ne. 4
23 600525 Flanged Lock Nut, M10 = 1.5 .....oooiiiiiee et 4
24
25 Button Head Torx Bolt, M10 - 1.5 x 60mm Lg, Grade 8.8...........cccccovruerrennnnn. 4
26 500525 LOCK NUt, M0 = 1.5 Lo 4
27
28 Seat Back SUPPOTt Strut COVET ..........cuiuieirircieireeeeseieesses e 2
29
30 602742 Sweater Basket Assembly (Includes Items 31-34) .......ccoovieiiiiiccceccee, 1
31 * Sweater Basket ... 1
32 ClamP (BAGFACK) .......eveueeeeeeeeeeeeeeeeeeeeeeeeeeeee e en e 2
33 Rachet Rivet, .25" X 880" .......cccuiiiiiiieeiie e 2
34 604102 T T IS (= | o I SRR 1
35
36 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8...........cccccevruevernree. 2

Page R-3



.?sku=603800
.?sku=600525
.?sku=600525
.?sku=600527
.?sku=600525
.?sku=600525
.?sku=645088
.?sku=602742
.?sku=608051
.?sku=16816G1
.?sku=600530

SEATING AND BASKET

Notes:

689388 Service Parts Manual Page R-4




For Vehicles With Premium Seat Option

Seat Back
Support Strut

Fornt of Vehicle

%% Seat Bottom Assembly
includes items 9 - 11

\CS

Front of Vehicle

0 Seat Bottom Assembly includes items 2 - 7

@ Seat Bottom Assembly includes items 3 - 8

Page R-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1

2 3 4 5

DESCRIPTION

QTY.

1

oo N o o b~ W

10
11
12

13

14

15

*kk

*kk

605502
602551

6816G2

*k*k

*kk

*k%k

Seat Bottom Assembly (Includes HeEMS 2 = 7) ....ovvveeeeieeeeeeiiiiiceeee e
629269G1617 Light Beige

Seat BOtOM COVEN ... e
647267G17 Light Beige

Hip Restraint (Passenger Side) ...........ooiiiiiiiiiiiiiie e
Hip Restraint (Driver Side)........c.coviiiiiiiiiieiie e
SEAL HINGE ...
Phillips Head Tapping Screw, #12 =14 X 1" Lg ...ccccccveeiiiiiee e
Button Head Torx Bolt, M10 - 1.5 X 25mm Lg.....coeiiiiiiaiaiiiiiieee

Seat Bottom (Includes ItemsS 9 - 11) ..o
686148G18 Mushroom

686148G19 Gray

686148G20 Custom

686148G21 Black

686148G23 Charcoal

686148G24 Oyster

686148G25 White

Wooden Base ASSEMDIY .......oooviviiiiiiiiiiiie i
COVEIN PIAte ...
Ratchet Rivet, .25" X 887" ...

Seat Bottom Assembly (Includes ltems 3 - 8) ...ooovveveeiiiiiiiiieee e
629269G1618 Mushroom

629269G1619 Gray

629269G1620 Custom

629269G1621 Black

629269G1623 Charcoal

629269G1624 Oyster

629269G1625 White

Seat BaCK ASSEMDIY .....ccoiiiiiee e
647282G17 Light Beige

Seat BaCK ASSEMDIY ......coooiiiiie e
686149G18 Mushroom

686149G19 Gray

686149G20 Custom

686149G21 Black

686149G23 Charcoal

686149G24 Oyster

686149G25 White

Button Head Torx Bolt, M10 - 1.5 X 60mMmM Lg ....cccoiiiiiiiiiieieeeeee e

o O N

Page R-6



.?sku=617644
.?sku=617645
.?sku=71610G01
.?sku=00720G08
.?sku=615417
.?sku=16816G2
.?sku=600527

SEATING AND BASKET

Notes:

Page R-7 689388 Service Parts Manual



SEATING AND BASKET

Notes:

689388 Service Parts Manual Page R-8




° Starter / Generator includes items 2 - 17

0 Headband Kit includes item 18

>
W

N\Z
IR \\\
N

T

D
\>>/m\
AN

2

\\

\

N\

2l
Al

NN

Page S-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
1 £60379 Starter / Generator (Includes HemS 2 - 17) ....ccviiiiiie i 1
2 512029 HEX NUL. ...ttt en e 1
3 LOCK WESHET ...t 1
4 PUIEY, 2.5" O.D. ..eieieiieeeeieese e 1
5 654715 Drive ENA HEAT ......oouiiiiiieeieee et 1
6 512033 BBAING et e e e 1
7 512034 Retaining RING .. eee e 1
8 612035 WOOAIUIT KEY ...ttt ettt e e nee s 1
9 6 0 ArmMature ASSEMDIY ....cooeiieiieieee e e 1
10 Frame And Field ASSEMDIY ...........ccccoviurueiicieieieiceeie e 1
1 Brush Lead And Terminal Package ............cccoceuririmeurerinencieenenieeeeneneneeeenes 1
12 Brush BOX ASSEMDIY.........c.oviuiuiiiieieinicieeeeseceeeeise st eseenes 1
13 £56659 TGV TR o] ] Vo SRR 4
14 612043 WaVY WASKET ..ot e e e e e aaeanans 1
15 512044 27T T g TS 1
16 512045 Commutator ENd HEad ...........c.cooueiieiiieieeceeeeee e 1
17 Headband Kit (Includes Hem 18) ..........coovieieeeeeeeeeeeeee e 1
18 HEAADAN. .........ooviieeceieeie e 1

Page S-2



.?sku=660379
.?sku=612029
.?sku=612030
.?sku=625716
.?sku=654715
.?sku=612033
.?sku=612034
.?sku=612035
.?sku=612036
.?sku=654716
.?sku=612038
.?sku=654717
.?sku=656659
.?sku=612043
.?sku=612044
.?sku=612045
.?sku=658172
.?sku=654718

Front of Vehicle

Page S-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 699755 Starter/Generator Support Bracket ..., 1
2 606235 Flanged Hex Head Bolt, M10 - 1.25 X 20mMmM Lg......ccccevieiireiiciieeciie e, 2
3
4
5 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8 .........c..cccevveeennnnen. 2
6
7 6 6 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8...........cceevvinieenn. 3
8 506255 Hex Jam Nut, M10 = 1.25 ..ot 1
9 Flanged Hex Nut, M10 = 1.25 ........oooiriiiiiiicieieieeeeie e 1
10 Starter/Generator Belt..............cooveueveiieeieieicieie et 1
11
12 PUSH NUL, 5/16" ...t 1
13 TENSIONET BOI ....vovice et 1

Page S-4



.?sku=606235
.?sku=606261
.?sku=606256
.?sku=606255
.?sku=606274
.?sku=630587
.?sku=12064G6
.?sku=629763

STARTER AND GENERATOR

Notes:

Page S-5 689388 Service Parts Manual



STARTER AND GENERATOR

Notes:

689388 Service Parts Manual Page S-6




Towbar Bracket Assembly
includes items 26 - 34

21

°Towbar Assembly includes items 2

Panel

Page T-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Towbar Assembly (Includes HEMS 2 - 21) ......c.ovivieeeieeeeeeeeeeeeeee e, 1
2 TOWDEL ..ot 1
3 Coupling WeldmMENt ..........cveviiiricieieeeteeiee e 1
4 685471 Hitch Pin Assembly (Short).........oovo i 1
5 PIVOt Pin e 1
6 502990 PIVOL. ..ttt ettt 1
7 525458 SWIVE .ttt et e e 1
8
9 SPIrol Pin, 3MM X 22MM ....oviiiiiieieieieeieeeeee e 1
10 Flat Washer (Delrin), M10.........cccooiiueueiieeeieieecieieeeeseees e 2
11
12 P 0 Plug, 875" D@l 1
13 Flat Washer, 3/8” .......coi i 1
14 Flat Washer, 5/16” ........coi it 1
15 Shoulder Bolt, 1/2" X 3/8” - 16 X 2 3/4” Lg....vevueereererieerieieieieeeieeeeeeane 1
16 ACOIMN NUL, 3/8” = 16 ..ot 1
17 Wavy WaSher, M32..........ccviiiiriiiieieeieie e 1
18 LOCK NUt, M12 = 1.25 ..o 1
19 Flat Washer, MT2..........cciiriieieiec e 2
20 03384 Socket Head Bolt, M12 - 1.25 X 100MM Lg......ccooeeureeeeeeeeeeeeeeeeeeenee 1
21 D0566G1 Spring Lock Washer, 7/16” ..........oooo i 1
22
23
24 b . SUPPOIt Channel ... 1
25 Towbar Bracket Assembly (Includes Items 26 - 34) .........cccoovveeeeeeeeeeeeen, 1
26 SOCKEt WEIAMENT ..o 1
27 b41546 ReteNtion ClP .....cooeiie e 1
28 6705GH Truss Head Phillips Screw (SS), 1/4” = 20 X 1.75” LG c..vvvvveeeeeseereeenn. 1
29 P5727G01 Cup Washer, .687”7 . X .265" 1.D .....cccvviiiiiiiiee e 1
30 COMPIESSION SPHING ....vuvvieiviiiecieieeiescie ettt 1
31 LOCK NUE (SS), 1/4” = 20 ...t 1

Page T-2


.?sku=635818
.?sku=635820
.?sku=635461
.?sku=75360G01
.?sku=602990
.?sku=625458
.?sku=608793
.?sku=75340G01
.?sku=20271G6
.?sku=00560G1
.?sku=00571G5
.?sku=14158G1
.?sku=15717G5
.?sku=603341
.?sku=625748
.?sku=603182
.?sku=603384
.?sku=00566G1
.?sku=641228
.?sku=641381
.?sku=641380
.?sku=641546
.?sku=16705G6
.?sku=25727G01
.?sku=72735G01
.?sku=14390G4

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 Pan Head Phillips Screw (SS), 1/4” - 20 X 5/8” Lg ....vcveveeeeeeeeeeerene. 2
33 LOCK NUL (SS), 1/4” = 20 ..ooceeeeeceeeeeeeeeeeeeeeeeeeeeeee e 2
34 541402 Towbar SUPPOrt Bracket............ccvieeiieiieiiiiie et 1
35 TOWDEAI REEAINET .......cviiiieii et 1
36
37
38 Pan Head Phillips Screw (SS), 1/4” - 20 X 5/8” Lg......cvcveveeeeeereeeeeeeeenn. 2
39 LOCK NUL (SS), 1/4” = 20 ..ottt 2
40
41 s G Button Head Torx Bolt, M6 - 1 X 20mMm Lg.....ccccouiiiiiiiieieeeeee e 2
42 502409 Barrel ClP, MB = 1. ..ottt 2
43
44 500525 Flanged Lock Nut, M10 - 1.5 ....oo oo 2
45
46 5 0 Button Head Torx Bolt, M6 - 1 X 20mMmM Lg.....cccccviiiiiiiiieie e 2

Page T-3


.?sku=16705G2
.?sku=16705G2
.?sku=14390G4
.?sku=14390G4
.?sku=641402
.?sku=603020
.?sku=16705G2
.?sku=16705G2
.?sku=14390G4
.?sku=14390G4
.?sku=601326
.?sku=601326
.?sku=602409
.?sku=600525
.?sku=601326
.?sku=601326

TOWBAR

Notes:

689388 Service Parts Manual Page T-4




oTowbar Front Assembly includes items 2 - 17

mTie Rod Assembly includes items 12 - 16

Towbar Assembly (Semi Permanent)
includes items 20 - 30

Page T-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 670614 Towbar Front Assembly (Includes tems 2 - 17) .....oovveeeveveeeeiiiiiiceeeeeeeeee, 1
2 670611 Front PIVOt Bar...........ooiiiiiiiii e 1
3 BEAIMNG ... ceeeeeceeet ettt 1
4 PIVOL BOIE ..ot 1
5 Thrust Bearing 1.75” . X 17 LD .ooooueeeece e 1
6 Flat Washer, 1.75” . X 787 LD ....uuuiiiiiiieeee e 1
7 00518G8 Castle NUL, 3/4” = 16 ... 1
8 Cotter Pin, 5/32” X 1 3/4” LG w.oeveeeeieeieieieieieeieieee e 1
9 501709 LOCK NUL, MTB = 2 ... 1
10 Flat WaShEr, 7/16" ........ceveiieeeeieeeeeieieeeee e 3
11 Tie Rod Assembly (Includes Items 12 - 16) .........ccccooveveveecccereeeeeeceene. 1
12 643610 Tie ROA ENd, LH. ..o 1
13 524962 HexX NUt, M12 - 175 e 1
14 644114 TOWDAI ...ttt ettt eaee e 1
15 515414 HexX Nut, M12 - 1,75 e 1
16 b 6 Ti@ ROA ENG ..ot e e e e e 1
17 Flanged LOCk Nut, M12 = 1.75 ......cuoiiiiiieieiceeieeieeie e 2
18
19 Towbar Assembly (Semi Permanent) (Includes Items 20 - 30) ..........cccceeneeee. 1
20 635428 Tongue WEIdMENL........cooiiiiiiiie et 1
21 Coupling WeldmENnt ..........ccoeiuieieeeee ettt 1
22
23 Shoulder Bolt, 1/2" X 3/8” - 16 X 2 3/4” Lg.ceeeeeeeeeeieieeeeeee e, 1
24 Flat WASHET, 5/16” .......cc.cueuriiueeeirieeeieiseeie e 1
25 LOCK NUL, 3/8” = 16 ...t 1
26
27 Self Tapping Screw, M4.8 - 1.6 X 14MM LG ....oovoiovieeeieeeeeeeeeeee e 1
28 685471 Hitch Pin Assembly (ShOrt).........oooi i 1
29 Hitch Pin ASSembBly (LONQ) ...ooivieieieeeeee ettt saee e 1
30
31

Page T-6


.?sku=75307G01
.?sku=635464
.?sku=75309G01
.?sku=75342G01
.?sku=00518G8
.?sku=10387G1
.?sku=601709
.?sku=00560G2
.?sku=646856
.?sku=643610
.?sku=624962
.?sku=644116
.?sku=615414
.?sku=614436
.?sku=617787
.?sku=635736
.?sku=635428
.?sku=635461
.?sku=14158G1
.?sku=00571G5
.?sku=11098G5
.?sku=637563
.?sku=641171

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
32 691744 Towbar Receiver Weldment.............coooiiiiiiiiiiiieee e 1
33 535442 TOWbar BUSHING .....ccoiieieeieee e 1
34 528635 Button Head Bolt, M8 - 1.25 X 30mMM LG ...ccvevveveeieeeiieiceeeeeee 4
35 : 6 Flanged Hex Nut, M8 - 1.25 .. ..o 4

Page T-7



.?sku=635442
.?sku=628635
.?sku=645956

TOWBAR

Notes:

689388 Service Parts Manual Page T-8




Sun Top Kit, Stone Beige Sun Top Hardware Kit

includes items 2, 19 includes items 12 - 16
\m Sun Top Kit, Oyster Sun Top Strut Kit
includes items 4, 19 includes items 8 - 10, 20
: \ Sun Top Kit, Black Sun Top Hardware Kit

includes items 6, 7 includes items 12 - 16
Sun Top Strut Kit
includes items 8 - 11
>
\
bl
—

Page U-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 610766 Sun Top Kit, Stone Beige (Includes Items 2, 19)........cccoiiiiiiiiiiiiiiiieeeeeeeee, 1
2 SUN TOP oottt 1
3 610767 Sun Top Kit, Oyster (Includes Items 4, 19).......cciiiiiiiii e, 1
4 S TH 3 oo RPN 1
5 Sun Top Kit, Black (Includes femM 6, 7) ......c..ocoeuieeiieeecee e 1
6 51322 S TU o T [o] o TSROSO PPURPURRRRN 1
7 608677 Sun Top Strut Kit (Includes tems 8 - 11) ..o 1
8 FRONE SEUL ...t 1
9 Rear Strut (Passenger Side) ..........oooceoeeceeeeeeeeeeeeeeeeee e 1
10 Rear Strut (DFVEr SIAE).........vurvvieeeieiieeeieiseeieie e 1
1 Sun Top Hardware Kit (Includes ltems 12 - 16) ..........ccccoeriricurininnnne. 1
12 602415 Flanged Hex Head Bolt, M10 - 1.5 x 80mm Lg .........ccevvevrnnee. 4
13 500525 Flanged Lock Nut, M10 - 1.5 ... 10
14 Flanged Hex Head Bolt, M10 - 1.5 x 50mm Lg, Grade 8.8 ......... 10
15 Grommet (DFVEr SIAE) .....vovrurueeriiecieeseeeeeeeeeeeee e 1
16 Grommet (Passenger SIde)..........ccovreueeeeeeeeeeeeeeeeeeeeeeenereneens 1
17
18
19 Sun Top Strut Kit (Includes Items 8 - 10, 20) .........oorururinieerrineicieneeeeenes 1
20 Sun Top Hardware Kit (includes items 12 - 16)...........ccccoeveeveeerennee. 1
21
22 GPS Mounting System (Not H1UStrated) ............cccocovueveirirveiriieeieeeeeieie s 1

Page U-2



.?sku=608198
.?sku=608015
.?sku=613233
.?sku=613227
.?sku=603203
.?sku=614310
.?sku=614309
.?sku=607013
.?sku=602415
.?sku=600525
.?sku=603800
.?sku=602770
.?sku=602992
.?sku=620880
.?sku=610763
.?sku=664522G02

U-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 Bag Cover Kit, StONe BEIJE ...........ccouvurveiriiieieiiiieieieeeieie e 1
2 Bag Cover Kit, OYSIEN .........ccceuiiireieiiecieieieeeie et 1
3 Bag CoVer Kit, BIACK ........cucuriiieciriricicieise ittt 1
4
5 SHUL vttt 1
6 602770 Strut Grommet (DrVEr SId@) .......ccueeiuiiiiiecie et 1
7 502992 Strut Grommet (Passenger SIdE)........ccvouiiieiieie e 1
8 Button Head Torx Bolt, M10 - 1.5 X BMM LG .....coorvrieriieiicirieieeieeieenen. 1
9 500525 LOCK NUL, MT0 - 1.5 e 1
10 648528 Y Ty Tl =] 2= Vol =] ST 1
11 * Hex Head Bolt, 1/4" - 20 X 5/8" Lg --uuvueeerieieieae et 1
12 * (o To N VA= 1= 1= PR 1 R 1
13 (T8 T I8 Y14 (o) U 1
14 520634 =0T [ O7=T o YOO 1

Page U-4



.?sku=614267
.?sku=614268
.?sku=619020
.?sku=648473
.?sku=602770
.?sku=602992
.?sku=600527
.?sku=600525
.?sku=648528
.?sku=74202G01
.?sku=620634

° Split Windshield Kit includes items 2 - 9

6 Split Windshield Assembly includes items 3 - 6

° Split Windshield Hardware Kit includes items 10 - 12

{

Page U-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
FOR VEHICLES MANUFACTURED BEFORE 27SEP2020

1 Split Windshield Kit (Includes Items 2 = 9)............ccceuvviueueirieeieeeeeeie e 1
2 Split Windshield Assembly (Includes Items 3 - 6)............cccooeovrrrucuenennn.. 1
3 SPlit WINASHIEI. .......ceoeeeeeceicicieeeieee sttt 1
4 Lower Windshield LatCh.............ccooviiiiiiiiiic e, 2
5 503198 Upper Windshield Latch .............cccoooiiiiiiieee e 2
6 504115 Windshield 1SOIator...............ooiiiie e 2
7

8 6 9 Windshield Attachment Sash, 10"..........cccciiiieee e, 2
9 668122 Split Windshield Hardware Kit (Includes Items 10 - 12) ......cccccevviiieenennns 1
10 GOMMEL -ttt 2
1 Button Head Torx Bolt, M10 - 1.5 X 60MM Lg .......ccccevevvrrererercecennn 2
12 500525 LOCK NUt, M0 = 1.5 ..o 2

FOR VEHICLES MANUFACTURED AFTER 27SEP2020

1 10009762 Split Windshield Kit (Includes fems 2 - 9)........ccciiiiiiiiiiiiee e, 1
2 Split Windshield Assembly (Includes Items 3 - 6)..........cccceveveveveveucennnnnen. 1
3 5 g Split WIindshield. ..o 1
4 Lower Windshield LatCh ...........ccccueueiiiueieiieieeeceieeeeee s 2
5 Upper Windshield LatCh ............c.ovcioeiceeeeeee e 2
6 504115 Windshield 1SOIator...............ooiiiiee e 2
7

8 10009146 Windshield Attachment Sash, 9"..........ccoci e, 2
9 668122 Split Windshield Hardware Kit (Includes Items 10 - 12) ......cccccoevviiieenens 1
10 604116 GIrOMMEL ... es 2
1 Button Head Torx Bolt, M10 - 1.5 X 60MM Lg .......ccccevevevrrererereeeennn 2
12 500525 LOCK NUE, MA0 = 1.5 2

Page U-6



.?sku=606584
.?sku=606623
.?sku=606623
.?sku=603738
.?sku=603738
.?sku=603201
.?sku=603201
.?sku=603198
.?sku=603198
.?sku=604115
.?sku=604115
.?sku=613136
.?sku=604116
.?sku=604116
.?sku=600527
.?sku=600527
.?sku=600525
.?sku=600525
.?sku=606623
.?sku=606623
.?sku=603738
.?sku=603738
.?sku=603201
.?sku=603201
.?sku=603198
.?sku=603198
.?sku=604115
.?sku=604115
.?sku=604116
.?sku=604116
.?sku=600527
.?sku=600527
.?sku=600525
.?sku=600525

WEATHER PROTECTION

Notes:

Page U-7 689388 Service Parts Manual



WEATHER PROTECTION

Notes:

689388 Service Parts Manual Page U-8




a Wheel and Tire Assembly (Machine Alloy) includes items 2 - 4
@ Wheel and Tire Assembly (Hole-N-One) includes items 12 - 14

@ Wheel and Tire Assembly (Links) includes items 17 - 19

@ Wheel and Tire Assembly (USA Trail) includes items 22 - 24 Wheel cover design may
vary by Part Number

Page V-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 Wheel and Tire Assembly (Machine Alloy) (Includes ltems 2 - 4)..................... 1
2 WHEEI, 10" ...ttt 1
3 Tire (Kenda), 205/50 = 10" ........ouriiuiiieieeeieeee e 1
4 Valve Stem (CHrOME) ........c.ovuruirreircireeereseeseeeses e 1
5 505310 LUG NUE (CRIOME) ...t 4
6 652122 Wheel Cap (ChIOME) ......c..ooiuiiiieiceee ettt 1
7
8 DUSE CBP ..ttt 1
9 LUG NUL, 172" = 20 1. 4
10
11 612772 Wheel and Tire Assembly (Hole-N-One) (Includes Iltems 12 - 14) .................. 1
12 612770 WHEEI, 8" ...t 1
13 Tire (KENAA) .. ..eei ettt 1
14 1657G2 ValVE SEEIM ..ot 1
15
16 Wheel and Tire Assembly (Links) (Includes Items 17 - 19) ........cccoovererrrucnnne. 1
17 WHEEI (WHILE) ...ttt 1
18 TIr@ (CANSIE) ...t 1
19 VaIVE STEIM ...ttt 1
20
21 P8842G01 Wheel and Tire Assembly (USA Trail) (Includes ltems 22 - 24) ...............c....... 1
22 WHEEI (WHILE) ..ot 1
23 P8764G08§ Tire (CarliSIE) ..coueveeeee ettt 1
24 VaIVE STEIM ..ottt 1
25
26 Wheel Cover (Metallic GOld) ............co.vurveiirieiieieeeie e 1
27 665144 Wheel Cover (Metallic SIlVEr)........cooiiiieeeee e 1

Page V-2



.?sku=647042
.?sku=653593
.?sku=647044
.?sku=604915
.?sku=605310
.?sku=652122
.?sku=74175G01
.?sku=14723G1
.?sku=612772
.?sku=612771
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=28757G01
.?sku=28759G01
.?sku=28759G01
.?sku=28764G01
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=28842G01
.?sku=28759G01
.?sku=28759G01
.?sku=28764G08
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=665149
.?sku=665144

WHEELS AND TIRES

Notes:

Page V-3 689388 Service Parts Manual



WHEELS AND TIRES

Notes:

689388 Service Parts Manual Page V-4




Engine Shows Reference only

Cup Holder

Score Card Assembly

RIGHT HERE.

Page W-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 RXV Freedom Side DECal.........cocuiiieiiiiiie et 1
2 664789 Steering Wheel DECAI ........ooviiiei et 1
3 WATNING LADE ........ouieiiiiiieii i 1
4 ANti - ROIDACK DECAL.......veeeciiecieeiseciei et 1
5 YelloW REFIECION ... e 1
6 685698 MADE IN USA DECAL......ciiiiiiiiiie ettt et a e et a e e 1
7
8 Side Reflector (Red) (DAVEr SIA) ..........ovoveveeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeneeeeeees 1
9 Side Reflector (Red) (Passenger Side).........cocoueveiueeeieieeeeeeeeceee e 1
10 Rear Reflex Reflector (Red) (Driver Side)...........coovoveveeeeeeeeeeeeeeeeeeneneens 1
11 Rear Reflex Reflector (Red) (Passenger Side)...........cccceeveveveveeeueeeeeeeenenne. 1
12
13 Governor Warning Label ............c.couieuriiiiieeieieceieieieeee s 1
14 508522 Warning Instructions Label.............coooiiiiioiieee e 1

Page W-2



.?sku=690341
.?sku=608528
.?sku=647213
.?sku=608991
.?sku=608993
.?sku=608996
.?sku=625246
.?sku=625244
.?sku=608527
.?sku=608522

Ej

Semi Permanent
Towbar

Page W-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 10011930 E-Z-GO Name Plate (Platinum) ..........cccvviiiiiiiiieeee e, 1
2 6 0 Towbar Warning Label ..........ooo e 2
3 75130G01 Warning Label ...........oooiii e 1

Page W-4


.?sku=635906

FOR CE VEHICLES

Tow Bar

Page W-5




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 Instrument Panel Warning Label...............ccccoviivririieieiniieieie e, 1
2 Steering WHheel DECA ...........c.c.cvvueviiiecieieieeeeie e 1
3 CE LADEI et 1
4

5 Negative Ground Decal, CE............cooeueuriiirieiriieeieiieeie s 1
6

7 512214 TOWDA DECAI ...t 1
8 GOVEIMOT DECA.....eveiieeiiciete s 1

Page W-6



.?sku=614043
.?sku=614044
.?sku=601783
.?sku=608818
.?sku=612214
.?sku=608822

DECALS AND LABELS

Notes:

Page W-7 689388 Service Parts Manual






A Textron Company

Textron Specialized Vehicles, Inc.,
1451 Marvin Griffin Road
Augusta, Georgia 30906 - 3852 USA

CONTACT INFORMATION

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-438-3946, FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Owner’s Guides and Repair Manuals
are available from a local Distributor, an authorized Branch,
Parts & Accessories Department or at www.shop.txtsv.com/shop-ezgo

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

Textron Specialized Vehicles
Technical Publications Department



	RXV Freedom
	Service Parts Manual
	ISSUED 03-2019
	689388 - A
	SERVICE PARTS MANUAL
	GASOLINE EFI POWERED GOLF CAR
	RXV FREEDOM


	BATTERY PROLONGED STORAGE
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS


	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL
	1 653202 Accelerator Pedal Assembly (Includes Items 2 - 17) 1
	2 * Pedal Bracket 1
	3 * Pedal 1
	4 * Flanged Bushing, 16mm x 12mm 2
	5 * Pivot Shaft, 16mm 1
	6 600683 Spirol Pin (Heavy Duty), 4mm x 26mm 1
	7 * Torsion Spring, 4.5mm Dia 1
	8 604097 Rebound Bumper 1
	9 603808 Ball Bearing 1
	10 600702 Bell crank Arm 1
	11 604475 Ball Stud, 6mm Dia 1
	12 668945 Linkage Rod Saddle Clip Assembly 1
	13
	14 603816 Ball Joint Rod Assembly 1
	15 610529 Pedal Cover 1
	16 620030 Socket Head Bolt, M5 - .8 x 15mm Lg 2
	17 612889 Pedal Switch 1
	1 609850 Accelerator Cable 1
	2
	3
	4 608290 Pan Head Phillips Screw, #10 - 16 x 3/4" Lg 2
	5 604536 Socket Head Shoulder Bolt, M8 - 1.25 x 20mm Lg 1
	6 649803 Pan Head Torx Screw, M6 - 2.65 x 25mm Lg 3
	7 614393 Pedal Insert 1
	8
	9
	10
	11 606005 Governor Bracket (Lower) 1
	12 606284 Governor Link Rod 1
	13 660005 Governor Guard Bracket 1
	14
	15 606083 Governor Bracket (Upper) 1
	16 632936 Governor Cable/Direction Selector Bracket 1
	17
	18 606283 Governor Lever Bushing 1
	19 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8 1
	20 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 2
	21
	22 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 1
	23 73876G01 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8 1
	24 601476 Lock Nut M6 - 1 1
	25
	26 450452 Flanged Hex Nut, M6 - 1 1
	1 658941 Air Cleaner Assembly (Includes Items 2 - 6) 1
	2 28462G01 Dust Ejector Valve 1
	3 72604G01 Air Cleaner Clip 2
	4 658957 Air Cleaner Cover 1
	5 28463G01 Air Filter 1
	6 659139 Body and Bracket Assembly 1
	7
	8
	9 601910 Air Filter Hose, 14" Lg 1
	10 11391G7 Hose Clamp, 1.56" 1
	11 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8 2
	12 606272 Lock Washer, 8mm 2
	13 11391G7 Hose Clamp, 1.56" 1
	14 661663 Intake Extension Hose 1
	15 12416G2 Nylon Clamp, 15.5" Lg (Not Illustrated) 1
	16 11391G5 Hose Clamp, .81" 1
	1 653204 Brake Pedal Assembly (Includes Items 2 - 40) 1
	2 * Brake Arm Mount 1
	3 * Socket Head Bolt, M5 - .8 x 15mm Lg 1
	4 * Socket Head Bolt, M4 - .7 x 10mm Lg 1
	5 * Spacer (Torsion Spring) 1
	6 * Torsion Spring, 4.5mm Dia 1
	7 * Flanged Bushing, 16mm x 12mm 4
	8 * Bush Sleeve (Split), 8mm x 12mm 1
	9 604459 Cable Pull Clip 1
	10 604458 Equalizer 1
	11 601835 E-ring, 8mm 4
	12 601895 Clevis Pin, 8mm x 27mm 1
	13 601894 Clevis Pin, 8mm x 21.5mm 2
	14 * Flanged Bushing, 16mm x 12mm 1
	15 * Ball Stud, 6mm Dia 1
	16 * Multi Latch Cam 1
	17 604097 Rebound Bumper 2
	18 609226 Bracket 1
	19 * Button Head Torx Bolt, M6 - 1 x 20mm Lg 2
	20 * Spirol Pin, 5mm x 30mm 3
	21 600683 Spirol Pin (Heavy Duty), 4mm x 26mm 4
	22 * Lock Washer, 6mm 4
	23 * Pedal (Black) 1
	24 * Flanged Bush (Plastic), 8mm 3
	25 * Compression Spring 1
	26 * Latch Release Pin 1
	27 * Compression Spring, Engage 1
	28 * Roll Pin, 5mm x 16mm 1
	29 * Flat Washer, M4 1
	30 * Park Brake Pushrod 1
	31 * Clevis Pin, 8mm x 45mm 1
	32 626156 Park Brake Pad 1
	33 * Solid Pin, 4mm x 57mm 1
	34 610471 Brake Pedal Cover 1
	35 610635 Park Brake Pedal Cover 1
	36 * Latch Ratchet 2
	37 613231 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 2
	38 * Pivot Shaft 1
	39 626146 Brake Cable Arm 1
	40 606265 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8 1
	1 611373 Brake Cable (Driver Side) 1
	2 612519 Brake Cable (Passenger Side) 1
	3 605254 Socket Head Bolt, M8 - 1.25 x 90mm Lg 4
	4 10386G3 Clevis Pin, 5/16" x .940" 1
	5 10387G3 Cotter Pin, .094" x 3/4" Lg 1
	6 605688 Brake Pedal Cover 1
	7 600543 Button Head Torx Bolt, M4 - .75 x 12mm Lg 2
	8 17618G1 Nylon Clamp, 8" Lg (Not Illustrated) 1
	9
	10
	11 609181 Brake Light Jumper Harness 1
	12 607605 Brake and Accelerator Pedal Switch 1
	1 612189 Brake Assembly (Driver Side) (includes items 3 - 9) 1
	2 612211 Brake Assembly (Passenger Side) (includes items 3 - 8, 10) 1
	3 612411 Brake Shoe, Leading 1
	4 612412 Brake Shoe, Trailing 1
	5 612413 Dust Cover 1
	6 612415 Brake Spring, Top 1
	7 612414 Brake Spring, Bottom 1
	8 612416 Shoe Clamp 2
	9 612418 Gear Adjuster (Driver Side) 1
	10 612417 Gear Adjuster (Passenger Side) 1
	11
	12
	13 17083G2 Hex Head Bolt, 5/16" - 24 x 1" Lg, Grade 8 4
	14 15126G1 Lock Nut, 5/16" - 24 4
	15
	16 21807G2 Brake Drum Assembly (includes items 17, 18) 1
	17 20947G1 Brake Drum 1
	18 19862G2 Lug Bolt, 1/2" - 20 x 1.718" Lg 4
	19
	20
	21 21809G1 Flat Washer (Inner Wheel Rim), 1.31" O.D. x .98" I.D 1
	22 606945 Flat Washer (Brake Drum), 1.75" O.D. x .886" I.D 1
	23
	24 10387G1 Cotter Pin, 5/32" x 1 3/4" Lg. 1
	25 652248 Brake Cable Bracket (Passenger Side) 1
	26 610096 Brake Cable Bracket (Driver Side) 1
	1 672686 Primary Team Clutch, GC (Includes items 2 - 11) 1
	2 619333 Primary Starter Pulley 1
	3 619334 Stationary Assembly 1
	4 619335 Moveable Primary Assembly 1
	5 619336 Shift Roller Assembly 6
	6 619337 Shim, 39.5mm x 31.75mm 1
	7 644303 Primary Spider Assembly 1
	8 619339 Primary Dust Cover Assembly 1
	9 644305 Torque Primary Button (Not Illustrated) 1
	10 619332 Hex Washer Head Bolt, 1/4” - 20 x 3/4” Lg 7
	11 644306 Torque Button Plug (Not Illustrated) 6
	12 644300 Secondary Team Clutch, GC (Includes items 13 - 19) 1
	13 * Secondary Stationary Clutch 1
	14 * Moveable Secondary Clutch 1
	15 619327 Inner Retainer Spring 1
	16 644304 Compression Spring 1
	17 619329 Outer Spring Retainer 1
	18 619330 Retainer Ring 1
	19 619331 Thrust Washer, 1.530" x 1.830" x 1" 1
	20
	21 606239 Conical Washer, M12 2
	22 00566G3 Lock Washer (Spring Type), 3/8” 2
	23 606245 Hex Head Bolt, M12 - 1.25 x 160mm Lg, Grade 8.8 1
	24 606243 Hex Head Bolt, M12 - 1.25 x 120mm Lg, Grade 8.8 1
	25 606230 Clutch Washer, 27.5 Dia. O.D x 13.06 Dia. I.D 1
	26
	27 672688 Primary Team Clutch, TRK (Includes items 2 - 4 and 6 - 11, 28) 1
	28 624112 Shift Roller Assembly 6
	29 623949 Secondary Team Clutch, TRK (Includes Items 13 - 15 and 17- 19, 30) 1
	30 624111 Compression Spring 1
	31 618630 Drive Belt 1
	1 608161 Direction Selector Assembly (Includes Items 2 - 34) 1
	2 603627 Direction Selector Bracket 1
	3 608150 Direction Selector Shaft 1
	4 603700 Direction Selector Cam 1
	5 14390G1 Lock Nut, 3/8" - 24 1
	6 25664G2 Bushing, 1/2" x .750" Lg 1
	7
	8 72724G01 Neutral Lock Pin 1
	9 72733G01 Compression Spring 1
	10 72729G01 Neutral Lock Latch 1
	11 00734G2 Lock Nut, 1/4" - 28 1
	12 28574G01 Extension Spring 1
	13 72732G01 Ball Stud, #10 - 32 1
	14 00734G5 Lock Nut, #10 - 32 1
	15
	16
	17 72736G01 Micro Switch 1
	18 01062G01 Round Head Screw, #4 - 40 x 1" Lg 2
	19 00559G1 Flat Washer, #4 2
	20 00565G1 Lock Washer, #4 2
	21 00526G2 Hex Nut, #4 - 40 2
	22
	23
	24
	25
	26
	27
	28
	29 603615 Shifter Cable 1
	30 25727G01 Cup Washer, 1/4" 4
	31 72735G01 Compression Spring 2
	32 632891 Pivot Bracket 1
	33 00734G5 Lock Nut, #10 - 32 1
	34 22754G4 Bushing (Flip Lok), .250" 1
	35
	36 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg, Grade 8.8 2
	37 450452 Hex Nut, M6 - 1 2
	38
	39
	40
	41
	42
	43 71205G01 Direction Selector Handle 1
	44 01037G02 Pan Head Phillips Screw, #10 - 32 x 1/2" Lg 1
	45 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8 1
	46 450452 Hex Nut, M6 - 1 1
	47
	48 628573 Body Support 1
	49 608290 Self Tapping Screw, #10 - 16 x 3/4" Lg 2
	1 607439 Headlight Assembly (Driver Side) (Includes Items 5, 6, 11 - 17) 1
	2 607438 Headlight Assembly (Passenger Side) (Includes Items 8, 9, 11 - 17) 1
	3
	4
	5 607452 Gasket (Driver Side) 1
	6 607436 Headlight (Driver Side) 1
	7
	8 607437 Headlight Gasket (Passenger Side) 1
	9 607435 Headlight (Passenger Side) 1
	10
	11 74004G01 Headlight Bulb 1
	12 676687 Front Turn Signal Bulb 1
	13 607487 Wiring Harness (Turn Signal Lamp) 1
	14 607434 Headlight Clip 4
	15 608328 Button Head Torx Screw (Plastite), M3 - 1.3 x 14mm Lg 1
	16 608322 Headlight Retainer 1
	17 615459 Anti Rotation Collar 1
	18 648672G01 Taillight Assembly (Driver Side) (Includes Item 21, 24 - 26) 1
	19 648672G02 Taillight Assembly (Passenger Side) (Includes Item 22 - 26) 1
	20
	21 639815G01 Bezel (Driver Side) 1
	22 639815G02 Bezel (Passenger Side) 1
	23
	24 639816 Taillight 1
	25 00513G4 Pan Head Phillips Screw, #8 - 18 x 3/4” Lg 2
	26 14601G11 Rivet (Aluminum), 3/16” x 9/16” 2
	27 71425G01 Tapping Screw, #8 - 18 x 3/4” Lg 4
	28 71364G02 J-type Nut, #8 4
	1 611284 Keyswitch 1
	2 609696 Keyswitch and Key Set (Unique) 1
	3 611282 Key Set (Common) 1
	4 612314 Fuel Meter 1
	5 604019 Headlight Switch 1
	6
	7
	8
	9 643145 Battery Tie Down 1
	10 637484 Battery, 12V 1
	11 638433 Battery (Heavy Duty), 12V 1
	12 649804 Button Head Torx Screw, M8 - 3.50 x 30mm Lg 2
	13 602572 Pan Head Taptite Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 2
	14
	15 640488 Battery Bolt (Side Terminal) 2
	1 659007 Solenoid Harness Assembly (Includes Items 2 - 22) 1
	2 659006 Main Harness 1
	3 615349 Solenoid Bracket 1
	4 603390 Solenoid Cover 1
	5 663593 Relay, 12V 1
	6 27739G01 Voltage Regulator 1
	7 16816G1 Ratchet Rivet, .25" x .680" 1
	8 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg, Grade 8.8 3
	9 601476 Lock Nut, M6 - 1 4
	10 602053 Lock Nut, M4 - .7 3
	11 600543 Button Head Torx Bolt, M4 - .75 x 12mm Lg, Grade 8.8 3
	12 645209 #6 GA Wire Assembly (B+ / Sol) 1
	13 602063 Button Head Torx Bolt, M6 - 1 x 40mm Lg 1
	14 603874 6 AWG Wire Assembly, Black (Sol - F2) 1
	15 613322 Solenoid Base, 14V 1
	16 00544G4 Hex Jam Nut, 5/16" - 24 2
	17 00565G8 Lock Washer, 5/16" 2
	18 00526G4 Hex Nut, #10 - 32 2
	19 00565G5 Lock Washer, #10 2
	20 646246 3A Diode, #10 Ring (Not Illustrated) 1
	21 636455G12 Fuse, 10A 1
	22 636455G13 Fuse, 15A 1
	1 604511 Turn Signal Switch (Includes Item 2) 1
	2 604367 Flasher Unit 1
	3 20965G3 Steering Column Cover 1
	4 19344G1 Vinyl Tape, 40mm (Not Illustrated) 1
	5
	6 16816G5 Ratchet Rivet, .187" x .550" 2
	7 31539G1 Nylon Clamp, 15.5" Lg (Not Illustrated) 1
	8 617074 Hour Meter 1
	9 659101 Malfunction Indicator Light 1
	10 659085 Fuse Bracket (For Vehicles without Hour Meter) 1 1
	11 662631 Fuse Bracket (For Vehicles with Hour Meter) 1 1
	12 608397 Horn Plate 1
	13 17318G1 Momentary Switch 1
	14
	15 604196 Horn Assembly 1
	16 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg, Grade 8.8 1
	17 601476 Lock Nut, M6 - 1 1
	1 645208 Accessory Harness 1
	2 01072G01 Cable Clip (Not Illustrated) 3
	3 17618G1 Nylon Clamp, 8" Lg 3
	4
	5 71078G01 12V Power Outlet 1
	6 600543 Button Head Torx Screw, M4 - .75 x 12mm Lg, Grade 8.8 2
	7 602053 Lock Nut, M4 - .7 2
	8 651901 12V USB Port 1
	9
	10
	11
	12
	13 17618G1 Nylon Clamp, 7" Lg 5
	14 645210 USB Harness 1
	15 670675G01 GPS Display Unit, 7" (Not Illustrated) 1
	16 670675G02 GPS Display Unit, 10" (Not Illustrated) 1
	1 658237 Gas Engine, 13HP (Includes Items 2 - 5) 1
	2 607454 Oil Filter 1
	3 607462 Spark Plug 1
	4 603557 Oil Drain Plug 3
	5 603562 O-ring, 16mm 3
	6 606390 Dip Stick 1
	7
	8
	9 674854 Muffler 1
	10 657450 Exhaust Pipe 1
	11 606272 Lock Washer, 8mm 4
	12 606267 Hex Jam Nut, M8 x 1.25 4
	13 606279 Flanged Hex Nut, M10 - 1.25 1
	14 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 3
	15 602330 Flanged Hex Head Bolt, M8 - 1.25 x 30mm Lg, Grade 8.8 2
	16 603599 Exhaust Gasket 2
	17 657449 Oxygen Sensor 1
	1 630776 Engine Pan 1
	2 606259 Flanged Hex Head Bolt, M10 - 1.25 x 45mm Lg, Grade 8.8 4
	3
	4 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 4
	5 603823 Flat Washer, M10 x 22mm x 2.5mm 4
	6 606279 Flanged Hex Nut, M10 - 1.25 4
	7
	8 662794 Front Mount Bracket Assembly (Includes Items 9 - 13) 1
	9 625345 Front Mount Bracket 1
	10 605757 Rubber Bumper 2
	11 00974G01 Hex Nut, M10 - 1.5 2
	12 608654 Lock Washer (Split), 10mm 2
	13 692754 Tube Clamp 1
	14 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 2
	15 600525 Flanged Lock Nut, M10 - 1.5 2
	1 659882 Canister Bracket 1
	2 606310 Canister Mounting Bracket 1
	3 00106G6 Pan Head Phillips Screw, #12 - 24 x 3/4" Lg 2
	4 662808 Carbon Canister Assembly (Includes Items 5 - 7) 1
	5 606071 Carbon Canister 1
	6 606963 Hose Clamp, 3/16" I.D 2
	7 692912 Hose, 3/16" I.D 1
	1 666167 Fuel Hose 1
	2
	3
	4
	5
	6 27184G05 Fuel Tube, .25 I.D x .5 O.D x 42" Lg 1
	7 18292G1 Tubing Clamp 1
	8 664747 Tubing Clamp, .5" 2
	9 602409 Barrel Clip, M6 - 1 2
	10 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 2
	11 603818 Barrel Clip, M10 - 1.5 1
	12 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 1
	13 604066 Flat Washer, M10 2
	14 649804 Button Head Torx Screw, M8 - 3.5 x 30mm Lg 1
	1 646833 Fuel Tank (with Sender Unit) (Includes Items 3 - 9) 1
	2
	3 646284 Fuel Tank 1
	4 646837 Fuel Pump Lid 1
	5 646838 Mason Jar Seal 1
	6 647810 Rollover Valve Grommet 1
	7 647809 Rollover Valve 1
	8 670898 Fuel Tank Cap (Ratchet) 1
	9 646358 Fuel Pickup with Sender Assembly 1
	1 670468 Rear Axle, 11.47:1 (Includes Items 3 - 63) 1
	2
	3 639859 Axle Case L Complete (Includes Items 4 - 13, 24) 1
	4 665887 Governor Gear 1
	5 639689 Governor Sleeve 1
	6 607904 Flat Washer 1
	7
	8 639698 Governor Gear Shaft 1
	9 639707 Governor Shaft 1
	10 639736 Flat Washer, 6mm 2
	11 607911 Oil Seal, 6 x 10 x 2.5mm 1
	12 607913 Retaining Ring, E5 1
	13 639738 Oil Seal, 24 x 40 x 9mm 2
	14 26818G01 Steel Ball 1
	15 26819G01 Spring 1
	16 26831G01 Gasket,10 1
	17 26820G01 Flanged Hex Head Bolt, M10 - 1.25 x 12mm Lg 1
	18 639865 Axle Case R Complete (Includes Items 13, 19 - 23) 1
	19 639746 Select Shaft 1
	20 607915 Oil Seal, 13 x 22 x 5mm 1
	21 607916 Snap Ring, 13mm 1
	22 607917 Spacer, 13 x 1mm 1
	23 640093 Oil Seal, 28 x 47 x 9mm 1
	24 607919 Air Breather 1
	25 639747 Oil Drain Plug 2
	26 639748 Gasket, 14mm 2
	27 26785G01 Ball Bearing (6204) 2
	28 665888 Governor Gear,34 1
	29 607920 Pin, 6 x 12L 1
	30 639750 Input Shaft 1
	31 607922 Ball Bearing (62/28) 1
	32 639868 Ball Bearing (TMB202) 2
	33 639755 Counter Shaft 1
	34 640744 Ball Bearing (6006) 1
	35 639758 Gear, 34 1
	36 639869 Knock Pipe 2
	37 639760 Ball Bearing (6304) 2
	38 639768 Flanged Hex Head Bolt, M8 - 1.25 x 40mm Lg 1
	39 639769 Gear, 17 1
	40 28689G01 Collar, 24 x 7.5mm 1
	41 639771 Gear, 52 1
	42 670697 Center Shaft 1
	43 639774 Clutch Pin 1
	44 670696 Gear, 61 1
	45 639797 Spacer, 20 x 2mm 2
	46 639872 Differential Case (Includes Items 34, 47, 49 and 50) 1
	47 639800 Differential Pair Gear 1
	48 26808G01 Hex Head Bolt, M10 - 1.25 x 26mm Lg 6
	49 28723G01 Differential Shaft 1
	50 28697G01 Spring Pin, 4 x 40L 1
	51 639801 Ball Bearing (6007) 1
	52 640739 Gear, 60 Complete (Includes Item 51). 1
	53 607938 Castle Nut, M22 - 1.5 2
	54 639876 Axle Shaft L Complete (Includes Item 56) 1
	55 639881 Axle Shaft R Complete (Includes Item 56) 1
	56 639836 Ball Bearing (6205DD) 2
	57 607939 Axle Case L Complete 1
	58 607940 Axle Case R Complete 1
	59 26814G01 Snap Ring, 52mm 2
	60 639839 Flanged Hex Head Bolt, M8 - 1.25 x 60mm Lg 9
	61 639840 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg 10
	62 639844 Shift Shaft Complete 1
	63 639847 Differential Assembly (Includes Items 46, 48 and 52) 1

	1 625709 Leaf Spring 1
	2 614974 Flanged Hex Nut, M10 - 1.5 3
	3 652245 Shackle Plate 2
	4 624030 Flanged Bushing 4
	5 601754 Flanged Hex Head Bolt, M10 - 1.5 x 100mm Lg 3
	6 620161 Split Spacer (Steel) 3
	7 605684 Spring Bushing 1
	8 625658 Shock Mount Plate (Passenger Side) 1
	9 625657 Shock Mount Plate (Driver Side) 1
	10 626422 Axle Support Bracket 1
	11 76418G01 Shock Absorber 2
	12 10435G1 Shock Absorber Washer, .406" x 1.25" x .22" 4
	13 10194G1 Rubber Bushing 4
	14 00532G6 Hex Nut, 3/8" - 24 2
	15 632103 U-bolt, 68mm Dia x 45mm x 110mm Lg 2
	16 600525 Lock Nut, M10 - 1.5 4
	17
	18
	19
	20
	21 604494 Heavy Duty Leaf Spring 1
	22 620160 Flanged Bushing (Urethane) 2
	1 660379 Starter / Generator (Includes Items 2 - 17) 1
	2 612029 Hex Nut 1
	3 612030 Lock Washer 1
	4 625716 Pulley, 2.5" O.D. 1
	5 654715 Drive End Head 1
	6 612033 Bearing 1
	7 612034 Retaining Ring 1
	8 612035 Woodruff Key 1
	9 612036 Armature Assembly 1
	10 654716 Frame And Field Assembly 1
	11 612038 Brush Lead And Terminal Package 1
	12 654717 Brush Box Assembly 1
	13 656659 Brush Spring 4
	14 612043 Wavy Washer 1
	15 612044 Bearing 1
	16 612045 Commutator End Head 1
	17 658172 Headband Kit (Includes Item 18) 1
	18 654718 Headband 1
	1 631972 Starter/Generator Support Bracket 1
	2 606235 Flanged Hex Head Bolt, M10 - 1.25 x 20mm Lg 2
	3
	4
	5 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8 2
	6
	7 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 3
	8 606255 Hex Jam Nut, M10 - 1.25 1
	9 606274 Flanged Hex Nut, M10 - 1.25 1
	10 630587 Starter/Generator Belt 1
	11
	12 12064G6 Push Nut, 5/16" 1
	13 629763 Tensioner Bolt 1
	1 647042 Wheel and Tire Assembly (Machine Alloy) (Includes Items 2 - 4) 1
	2 647040 Wheel, 10" 1
	3 647044 Tire (Kenda), 205/50 - 10" 1
	4 604915 Valve Stem (Chrome) 1
	5 605310 Lug Nut (Chrome) 4
	6 652122 Wheel Cap (Chrome) 1
	7
	8 74175G01 Dust Cap 1
	9 14723G1 Lug Nut, 1/2" - 20 4
	10
	11 612772 Wheel and Tire Assembly (Hole-N-One) (Includes Items 12 - 14) 1
	12 612770 Wheel, 8" 1
	13 612771 Tire (Kenda) 1
	14 11657G2 Valve Stem 1
	15
	16 28757G01 Wheel and Tire Assembly (Links) (Includes Items 17 - 19) 1
	17 28759G01 Wheel (White) 1
	18 28764G01 Tire (Carlisle) 1
	19 11657G2 Valve Stem 1
	20
	21 28842G01 Wheel and Tire Assembly (USA Trail) (Includes Items 22 - 24) 1
	22 28759G01 Wheel (White) 1
	23 28764G08 Tire (Carlisle) 1
	24 11657G2 Valve Stem 1
	25
	26 665149 Wheel Cover (Metallic Gold) 1
	27 665144 Wheel Cover (Metallic Silver) 1

	SP_689388_FUEL SYSTEM.pdf
	1 659882 Canister Bracket 1
	2 606310 Canister Mounting Bracket 1
	3 00106G6 Pan Head Phillips Screw, #12 - 24 x 3/4" Lg 2
	4 662808 Carbon Canister Assembly (Includes Items 5 - 7) 1
	5 606071 Carbon Canister 1
	6 606963 Hose Clamp, 3/16" I.D 2
	7 692912 Hose, 3/16" I.D 1
	1 666351 Fuel Hose 1
	2
	3
	4
	5
	6 27184G05 Fuel Tube, .25 I.D x .5 O.D x 42" Lg 1
	7 18292G1 Tubing Clamp 1
	8 664747 Tubing Clamp, .5" 2
	9 602409 Barrel Clip, M6 - 1 2
	10 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 2
	11 603818 Barrel Clip, M10 - 1.5 1
	12 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 1
	13 604066 Flat Washer, M10 2
	14 649804 Button Head Torx Screw, M8 - 3.5 x 30mm Lg 1
	1 646833 Fuel Tank (with Sender Unit) (Includes Items 3 - 9) 1
	2
	3 646284 Fuel Tank 1
	4 646837 Fuel Pump Lid 1
	5 646838 Mason Jar Seal 1
	6 647810 Rollover Valve Grommet 1
	7 647809 Rollover Valve 1
	8 670898 Fuel Tank Cap (Ratchet) 1
	9 646358 Fuel Pickup with Sender Assembly 1

	SP_689388_ELECTRICAL.pdf
	1 607439 Headlight Assembly (Driver Side) (Includes Items 5, 6, 11 - 17) 1
	2 607438 Headlight Assembly (Passenger Side) (Includes Items 8, 9, 11 - 17) 1
	3
	4
	5 607452 Gasket (Driver Side) 1
	6 607436 Headlight (Driver Side) 1
	7
	8 607437 Headlight Gasket (Passenger Side) 1
	9 607435 Headlight (Passenger Side) 1
	10
	11 74004G01 Headlight Bulb 1
	12 676687 Front Turn Signal Bulb 1
	13 607487 Wiring Harness (Turn Signal Lamp) 1
	14 607434 Headlight Clip 4
	15 608328 Button Head Torx Screw (Plastite), M3 - 1.3 x 14mm Lg 1
	16 608322 Headlight Retainer 1
	17 615459 Anti Rotation Collar 1
	18 648672G01 Taillight Assembly (Driver Side) (Includes Item 21, 24 - 26) 1
	19 648672G02 Taillight Assembly (Passenger Side) (Includes Item 22 - 26) 1
	20
	21 639815G01 Bezel (Driver Side) 1
	22 639815G02 Bezel (Passenger Side) 1
	23
	24 639816 Taillight 1
	25 00513G4 Pan Head Phillips Screw, #8 - 18 x 3/4” Lg 2
	26 14601G11 Rivet (Aluminum), 3/16” x 9/16” 2
	27 71425G01 Tapping Screw, #8 - 18 x 3/4” Lg 4
	28 71364G02 J-type Nut, #8 4
	1 611284 Keyswitch 1
	2 609696 Keyswitch and Key Set (Unique) 1
	3 611282 Key Set (Common) 1
	4 612314 Fuel Meter 1
	5 604019 Headlight Switch 1
	6
	7
	8
	9 643145 Battery Tie Down 1
	10 637484 Battery, 12V 1
	11 638433 Battery (Heavy Duty), 12V 1
	12 649804 Button Head Torx Screw, M8 - 3.50 x 30mm Lg 2
	13 602572 Pan Head Taptite Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 2
	14
	15 640488 Battery Bolt (Side Terminal) 2
	1 659007 Solenoid Harness Assembly (Includes Items 2 - 22) 1
	2 659006 Main Harness 1
	3 615349 Solenoid Bracket 1
	4 603390 Solenoid Cover 1
	5 663593 Relay, 12V 1
	6 27739G01 Voltage Regulator 1
	7 16816G1 Ratchet Rivet, .25" x .680" 1
	8 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg, Grade 8.8 3
	9 601476 Lock Nut, M6 - 1 4
	10 602053 Lock Nut, M4 - .7 3
	11 600543 Button Head Torx Bolt, M4 - .75 x 12mm Lg, Grade 8.8 3
	12 645209 #6 GA Wire Assembly (B+ / Sol) 1
	13 602063 Button Head Torx Bolt, M6 - 1 x 40mm Lg 1
	14 603874 6 AWG Wire Assembly, Black (Sol - F2) 1
	15 613322 Solenoid Base, 14V 1
	16 00544G4 Hex Jam Nut, 5/16" - 24 2
	17 00565G8 Lock Washer, 5/16" 2
	18 00526G4 Hex Nut, #10 - 32 2
	19 00565G5 Lock Washer, #10 2
	20 646246 3A Diode, #10 Ring (Not Illustrated) 1
	21 636455G12 Fuse, 10A 1
	22 636455G13 Fuse, 15A 1
	1 604511 Turn Signal Switch (Includes Item 2) 1
	2 604367 Flasher Unit 1
	3 20965G3 Steering Column Cover 1
	4 19344G1 Vinyl Tape, 40mm (Not Illustrated) 1
	5
	6 16816G5 Ratchet Rivet, .187" x .550" 2
	7 31539G1 Nylon Clamp, 15.5" Lg (Not Illustrated) 1
	8 617074 Hour Meter 1
	9 659101 Malfunction Indicator Light 1
	10 659085 Fuse Bracket (For Vehicles without Hour Meter) 1 1
	11 662631 Fuse Bracket (For Vehicles with Hour Meter) 1 1
	12 608397 Horn Plate 1
	13 17318G1 Momentary Switch 1
	14
	15 604196 Horn Assembly 1
	16 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg, Grade 8.8 1
	17 601476 Lock Nut, M6 - 1 1
	1 645208 Accessory Harness 1
	2 01072G01 Cable Clip (Not Illustrated) 3
	3 17618G1 Nylon Clamp, 8" Lg 3
	4
	5 71078G01 12V Power Outlet 1
	6 600543 Button Head Torx Screw, M4 - .75 x 12mm Lg, Grade 8.8 2
	7 602053 Lock Nut, M4 - .7 2
	8 651901 12V USB Port 1
	9
	10
	11
	12
	13 17618G1 Nylon Clamp, 7" Lg 5
	14 645210 USB Harness 1
	15 670675G01 GPS Display Unit, 7" (Not Illustrated) 1
	16 670675G02 GPS Display Unit, 10" (Not Illustrated) 1
	1 697532 SPEAKER HARNESS (POSITIVE) 1
	2 697533 SPEAKER HARNESS (NEGATIVE) 1
	3 697232 SPEAKER ASSEMBLY MOUNTING, DRIVER SIDE (INCLUDES ITEMS 5, 7 - 11) 1
	4 697231 SPEAKER ASSEMBLY MOUNTING, PASSENGER SIDE (INCLUDES ITEMS 6 - 11) 1
	5 690335G01 SPEAKER BRACKET, L.H. 1
	6 690335G02 SPEAKER BRACKET, R.H. 1
	7 620634 END CAP 1
	8 600527 BUTTON HEAD TORX BOLT, M10 - 1.5 X 60 MM LG 1
	9 600525 LOCK NUT, M10 - 1.5 1
	10 648473 FRONT MIRROR MOUNT STRUT 1
	11 603823 FLAT WASHER 1
	12 692171 BLUETOOTH SPEAKERS ASSEMBLY (INCLUDES ITEMS 13 - 18) 1
	13 690350 BLUETOOTH SPEAKER (PARENT) (INCLUDES ITEMS 14 - 16) 1
	14 * FLAT WASHER, 1/2" - 13
	15 * SOCKET HEAD CAP SCREW, 1/2" -13 X 1 1/2" LG
	16 * LOCK NUT, 1/2" - 13
	17 692906 BLUETOOTH SPEAKER (CHILD) 1
	18 692795 BLUETOOTH SPEAKER DECAL 1

	SP_689388_FRONT COVER.pdf
	RXV Freedom
	Service Parts Manual
	ISSUED March 2019
	Revised AUGUST 2019
	689388 - D


	SP_689388_HOW TO USE.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS
	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL

	SP_689388_FRONT COVER.pdf
	RXV Freedom
	Service Parts Manual
	ISSUED March 2019
	Revised JANUARY 2020
	689388 - F


	SP_689388_FRONT COVER.pdf
	RXV Freedom
	Service Parts Manual
	ISSUED March 2019
	Revised FEBRUARY 2020
	689388 - G





